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Possible test case verdicts:

required by standard but not tested N/T

not required by standard N/R

not applicable to EUT N/A

test object does meet the requirement P(PASS)

test object does not meet the requirement F(FAIL)

Testing:

Test Lab Temperature 20-23°C

Test Lab Humidity 32-38%

Date of receipt of test item 2018-09-27

Report:

Compiled by Toralf Jahn

Tested b){ (+ signature) Toralf Jahn VT'_
(Responsible for Test)

mJg;gvsdet;)é)H SEaE) Christian Weber o sl L,{;ﬂ
Date of Issue 2019-05-24

Total number of pages 258

General Remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial number. It is
the responsibility of the manufacturer to ensure that all production models meet the intent of the
requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing laboratory.

Additional Comments:
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ADDITIONAL VARIANTS

Additional Variants
(not tested and not evaluated variants)

Not-tested

variant Description
1 Product Type Description | Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model name ENWF9208A1EF (multi region)
Brand name PAN9026
Hardware Version 05
Software Version 01

Comment: Those named additional variants above have not been tested. Those additional variants of the
series have been declared by the manufacturer. The test report explicitly states that those variants were neither
tested nor assessed nor evaluated.
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VERSION HISTORY

Version History

Version

Issue Date

Remarks

Revised By

01

2019-05-24

Initial Release
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ABBREVIATIONS AND ACRONYMS

Acronyms
Acronym Description
BPSK Binary Phase Shift Keying
EIRP Equivalent Isotropic Radiated Power
EUT Equipment Under Test
FCC Federal Communications Commission
HT High Throughput
IEEE 802.11 | MAC and PHY Layer for WiFi
OFDM Orthogonal Frequency Division Multiplexing
QAM Quadrature Amplitude Modulation
QPSK Quadrature Phase Shift Keying
RBW Resolution bandwidth
RMS Root mean square
TPC Transmit Power Control
VBW Video bandwidth
VHT Very High Throughput
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1 Equipment (Test Item) Under Test

Description Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model ENWF9201A1EF

Additional Model(s) None

Brand Name(s) PAN9026

Serial Number(s)

1823411;00002129;00134375843B;F9201A1E;0501 (radiated)
1807211;00001040;0013436B110D;F9201A1E;0501 (conducted)

Hardware Version(s) 05

Software Version(s) 01

FCC-ID T7V-9026

Equipment type Radio Module

Device type Access point / Client without radar detection
Radio type Transceiver

Assigned frequency bands

5150 - 5250 MHz
5250 - 5350 MHz
5470 - 5725 MHz
5725 - 5850 MHz

Radio technology

IEEE 802.11a
IEEE 802.11n (HT20)
IEEE 802.11n (HT40)

Modulation BPSK, QPSK, 16-QAM, 64-QAM
Number of antenna ports 1
Transmit power control No

Type Integrated

Model ANT162442DT-2001A2
Antenna

Manufacturer TDK

Gain +1.5 dBi

Viowm 3.3VDC
Supply Voltage VMmN 3.0vDC

Vmax 3.47VvDC

Tnowm 25°C
Operating Temperature Tmin -30 °C

Tuax 85 °C
Battery supply No

Model N/A

Vendor N/A
AC/DC-Adaptor

Input N/A

Output N/A

Manufacturer

Panasonic Industrial Devices Europe GmbH
Zeppelinstr. 19

21337 Luneburg

GERMANY
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1.1 Photos - Equipment External

Module Top

026 05/01 ES
01AIEF

Module Bottom
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Module with USB SDIO Converter Top

1cm

Module with USB SDIO Converter Bottom
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Module with USB SDIO Converter and Wandboard
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1.2 Photos - Equipment Internal

Module without Shielding
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1.3 Photos — Test Setup

AC Power Line conducted

Radiated
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1.4 Support Equipment

Product Type Device Manufacturer Model Comment
AE magg%’gﬂ‘:"(’)'trz Wandboard WBIMX6U
Panasonic
AE %%Evilrjt(le? Industrial Devices USB_SDIO_V1.0
Europe
CABL USB cable USB 2.0
Description:
AE Auxiliary Equipment
SIM Simulator
CBL Connecting Cable
Comment:
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1.5 Test mode data rate evaluation

1.5.1 Information

Test Information
Measurement Method KDB 789033 E

1.5.2 Setup

Test Setup

Measurement PC

EUT ———— 11

Power
Sensor

1.5.3 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Power sensor ETS-Lindgren 7002-006 EF00935 | 2018-02 | 2019-02

1.5.4 Procedure

Test Procedure

EUT set to test mode on the first supported channel for each modulation and data rate
The conducted power is measured with a wide band power sensor

The power is measured for all data rates/modulations supported by the EUT

The data rate with the highest output power for each technology is selected for test mode

pPwnNPE
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1.5.5 Results
OFDM - 5180 MHz
Output power [dBm]

6 Mbps 9 Mbps 12 Mbps 18 Mbps 24 Mbps 36 Mbps 48 Mbps 54 Mbps
15.2 15.2 15.2 15.1 15.2 15.2 14.2 14.2
HT20 - 5180 MHz
Output power [dBm]

MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7
14.4 14.4 14.3 14.3 14.3 134 134 13.5
HT40 - 5190 MHz
Output power [dBm]

MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7
13.4 13.3 13.3 134 134 125 125 12.5
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1.6 Test mode duty cycle evaluation

1.6.1 Information

Test Information

Measurement Method

ANSI C63.10 12.2

1.6.2 Requirements

Requirements

Duty cycle Duty cycle correction
298 % No correction required
<98 % Correction required (10 x Log10(1/DC)
1.6.3 Setup
Test Setup
Measurement PC
EUT [ |
Power
Sensor
1.6.4 Equipment
Test Equipment
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Power sensor ETS-Lindgren 7002-006 EF00935 | 2018-02 2019-02

1.6.5 Procedure

Test Procedure

EUT set to test mode

Sweep time is set long enough to capture at least 5 bursts

The maximum burst duration Ton is measured

The minimum idle duration Togr is measured

The duty cycle is calculated by DC = Ton / (Ton + Torr)

The duty cycle correction is calculated by DC = 10 x Logio(Ton / (Ton + Torr))

o gk wNE
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1.6.6 Results
Duty Cycle Results
Channel Correction Factor
Mode [MHZ] Data rate Duty Cycle [dB]
OFDM 5180 6 Mbps 98.8 N/R
HT20 5180 MCS 0 98.8 N/R
HT40 5190 MCS 0 98 N/R
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1.7 Test Modes

Mode

Description

OFDM
(IEEE 802.1a)

Mode = Transmit
Modulation = BPSK
Spreading = OFDM
Bandwidth = 20 MHz
Power setting = 16
Data rate = 6 Mbps

HT20
(IEEE 802.11n)

Mode = Transmit

Modulation = BPSK

Spreading = OFDM

Bandwidth = 20 MHz

Power setting (1 Simultaneous Tx) = 15
Data rate (1 Simultaneous Tx) = 6.5 Mbps
MCS (1 Simultaneous Tx) =0

HT40
(IEEE 802.11n)

Mode = Transmit

Modulation = BPSK

Spreading = OFDM

Bandwidth = 40 MHz

Power setting (1 Simultaneous Tx) = 14
Data rate (1 Simultaneous Tx) = 13 Mbps
MCS (1 Simultaneous Tx) =0

Comment: The above settings were found as worst case during pre-tests.
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1.8 Parameter settings of test software

The following power settings were used.

Data Rates

Country

Us, EU, CA

uUs, EU

CA

us, CA EU

us, CA

Channeal 20M

36
40
44
48
52
56
60
64

100

104

108

112

116

120

124

128

116

120

124

123

132

136

140

149

153

157

161

165

5 GHz - IEEE 802.11a/n
802.11 Operation Mode

Channel 40M

46

54

62

102

110

118

126

118

126

134

151

159

Frequenz

Unit

MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz
MHz

BM - 18M

16
16
16
16
16
16
16
16
16
16
16
16
16
16
16
16
16

16
16
16
16
16
16
16
16

24M - 36M

16
16
16
16
16
16
16
16
16
16
16
16
16
16
16
16
16

16
16
16
16
16
16
16
16

11a

48M - 54M

15
15
15
15
15
15
15
15
15
15
15
15
15
15
15
15
15

15
15
15
15
15
15
15
15

MCS0 - MCS2

15
15
15
15
15
15
15
15
15
15
15
15
15
15
15
15
15

15
15
15
15
15
15
15
15

MCS3 - MCS4

15
15
15
15
15
15
15
15
15
15
15
15
15
15
15
15
15

15
15
15
15
15
15
15
15

11n

TX Power

20M

MCSE - MCS7

14
14
14
14
14
14
14
14
14
14
14
14
14
14
14
14
14

14
14
14
14
14
14
14
14

MCS0 - MCS2

14
14
14
14
14
14
14
14
14
14
14
14
14
14
14
14

14
14

14
14
14
14

MCS3 - MCS4

14
14
14
14
14
14
14
14
14
14
14
14
14
14
14
14

14
14

14
14
14
14

11n

40M

MCSE - MCS7

13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13

13
13

13
13
13
13

Unit

dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm
dBm

0 = disable

1 =enable

oo o o

o o o o o

DFS

Passive Scan

oo o o

o o o o o
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1.9 Test Frequencies
Designator Mode Channel Frequency [MHz]
F1 Tx/ Rx 36 5180
F2 Tx/ RxX 40 5200
F3 Tx/ RxX 48 5240
F4 Tx/ Rx 36+40 5190
F5 Tx/ Rx 44+48 5230
F6 Tx/ Rx 52 5260
F7 Tx/ Rx 56 5280
F8 Tx/ Rx 64 5320
F9 Tx/ Rx 52+56 5270
F10 Tx/ Rx 60+64 5310
F11 Tx/ Rx 100 5500
F13 Tx / Rx 120 5600
F15 Tx/ Rx 140 5700
F16 Tx/ Rx 100+104 5510
F17 Tx/ RxX 124+128 5630
F18 Tx/ RxX 132+136 5670
F19 Tx/ Rx 149 5745
F20 Tx/ Rx 157 5785
F21 Tx/ Rx 165 5825
F22 Tx/ Rx 149+153 5755
F23 Tx/ RxX 157+161 5795

Test Report No.: GOM-1810-7783-TFC407WF-V01
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1.10 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions data table.
The numbers used in the calculation are for example only. There is no direct correlation to the specific data taken
for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are taken into
account through internal analyzer settings.

A.F.:
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric fields
strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as a loss in dB.
Cable losses have been included with the A.F. to simplify the calculations. The antenna factor is used in
calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB/m) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units of pv/m.
The following formula is used to convert the units of pv/m to dBuV/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:

This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin indicates the
emission was below the limit. A positive margin indicates that the emission exceeds the limit.

Example only:

Reading + AF = Net Reading : Net reading - FCC limit = Margin
+21.5 dBuV + 26 dB/m =47.5dBuv/m 47.5 dBuV/m - 57.0 dBuV/m =-9.5dB

Test Report No.: GOM-1810-7783-TFC407WF-V01
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1.11 Normative References

References
Designator Reference
KDB 789033 KDB 789033 D02 v02r01
ANSI C63.10 ANSI C63.10:2013
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2 Result Summary

FCC 47 CFR Part 15E

Pro{élé?;itr?ggard Requirement R'(\a/lfeetrr:egc(j:e Result Remarks
FCC 15.407(e) 6 dB bandwidth KDB 789033 C.2 PASS Of'gsrgg“&ﬁ‘i N
FCC ) No limit. Basis for
15.407(a)%,(a)(5),(h) 26 dB bandwidth KDB 789033 C.1 PASS other measurements.
FCC 15.407(a) Maximum output power KDB 789033 E PASS
TPC is required in
5250 — 5350 MHz and
FCC 15.407(a) Transmit power control KDB 789033 E N/R 5470 Ea5n7dsz MHz
TPC is not required
for EIRP < 500 mW.
FCC 15.407(a) Power spectral density KDB 789033 F PASS
FCC 15.407(g) Frequency stability ANSI| C63.10 6.8 PASS
FCC 15.207 AC power fine conducted ANSI C63.10 6.2 PASS
emissions
FCC 15.407(b) Transmitter radiated emissions KDB 789033 G PASS
FCC 15.407(b) Radiation pattern KDB 789033 G N/R
Comment:
Possible Test Case Verdicts
PASS Test object does meet the requirements
FAIL Test object does not meet the requirements
N/T Required by standard but not tested
N/R Not required by standard for the test object

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3 Test Conditions and Results
3.1 Test Conditions and Results - 6 dB bandwidth

3.1.1 Information

Test Information
Reference FCC 15.407(e)
Measurement Method KDB 789033 C.2
Operator Toralf Jahn
Date 2018-12-20
3.1.2 Limits
Limits
2> 500 kHz
3.1.3 Setup
Test Setup

SpectrumAnalyzer

EUT

3.1.4 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Spectrum Analyzer R&S FSW 43 EF00896 | 2018-07 2019-07

3.1.5 Procedure

Test Procedure
1. EUT transmitter is activated in test mode under normal conditions
2. The spectrum analyzer is set to peak detection and maximum hold with a span twice the nominal
bandwidth
3. The resolution bandwidth is set to 100 kHz and video bandwidth = 3 x RBW
4. The peak of the emission spectrum is determined
5. The left most frequency that corresponds to an emission level 6 dB below the maximum is determined
6. The right most frequency that corresponds to an emission level 6 dB below the maximum is determined
7. The 6 dB bandwidth is calculated from the two edge frequencies

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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3.1.6 Results
Test Results - 5725 - 5850 MHz
Mode Channel Fr([E'\CjIL;'le]lcy NOTI\'An:L]BW [I\Ii\lf:/z] Verdict
OFDM 149 5745 20 16.4 PASS
OFDM 157 5785 20 16.4 PASS
OFDM 165 5825 20 16.4 PASS
HT20 149 5745 20 17.6 PASS
HT20 157 5785 20 17.6 PASS
HT20 165 5825 20 17.6 PASS
HT40 149+153 5755 40 35.8 PASS
HT40 157+161 5795 40 35.8 PASS
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6 dB Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:
Mode:

1 Frequency Sweep

20 dBm

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH

2018-12-20

Tnom/Vnom

HT20 - 5745 MHz

MultiView Spectrum D

Ref Level 30.00 dBm Offset 0.50 dB © RBW 100 kHz
Att 39 dB  SWT

1.04 s © VBW 300 kHz  Mode Auto Sweep

TPk View

M1[1] -14.03 dBm
3.7361870 GHz

10 dBl

MZ[ ] t=ro-dBm
5.7537730 GHz

0 dBm

-10 dem

|————————TH -13.692 dBm

-20 dém

PO PV T N T e Y P P,

-30 dém

et WWM % 1. ﬂ/\/\w,‘nv

15:51:46 20.12.2018

CF 5.745 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.736187 GHz -14.03 dBm
D1 M1 1 17.586 MHz -0.91 dB
M2 1 5.753773 GHz -14.94 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01
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6 dB Bandwidth

Project Number:
Applicant:
Model Description;

GOM-1810-7783
Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

Model: ENWF9201A1EF

Test Sample ID: 20576

Operator: Toralf Jahn

Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-20

Operating Conditions: Tnom/Vnom

Mode: HT20 - 5785 MHz

1 Frequency Sweep

20 dBm

MultiView Spectrum D

Ref Level 30.00 dBm Offset 0.50 dB © RBW 100 kHz
Att 39dB  SWT  1.04 rms © VBW 300 kHz Mode Auto Sweep

TP View
MI1[1] | -14.41 dBm
5.7761870 GHz

10 dBl

Mt 1585dBm
57937726 GHz

0 dBm

-10 de

I 4

-20 dém

[ S O PO P P L5 2

-30 dém

il mvn.(\i\mur\ Y M

15:53:22 20.12.2018

50 d 2
TRy ' T ]
-60 d
CF 5.785 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |

M1 1 5.776187 GHz -14.41 dBm

D1 M1 1 17.5856 MHz -1.43 dB

M2 1 5.7937726 GHz -15.85 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 27 of 258



<& eurofins

6 dB Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:
Mode:

MultiView Spectrum

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF
20576
Toralf Jahn

Eurofins Product Service GmbH

2018-12-20
Tnom/Vnom
HT20 - 5825 MHz

1 Frequency Sweep

Ref Level 30.00 dBm Offset 0.50 dB © RBW 100 kHz
Att 39dB  SWT  1.04 rms © VBW 300 kHz Mode Auto Sweep

TPF

15:42:48 20.12.2018

M1[1] | -13.84 dBm
5.8161870 GHz
20 dem M2 11507 dBm
5.8337726 GHz
10 de
0 dern
10 dem SR I T /R A b fi
A R, B Y O LA PP PO s RSy VO A LR A7
-20 dém //7 %‘\
-30 dém M{f
o L ety
-60 d
CF 5.825 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.816187 GHz -12.84 dBm
D1 M1 1 17.5856 MHz -1.23 dB
M2 1 5.8337726 GHz -15.07 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:

Mode:

1 Frequency Sweep

20 dBm

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH

2018-12-20

Tnom/Vnom

HT40 - 5755 MHz

MultiView Spectrum D

Ref Level 30.00 dBm Offset 0.50 dB © RBW 100 kHz
Att 39 dB  SWT

1.07 ms © VYBW 300 kHz  Mode Auto Sweep

TPk View

M1[1] -17.66 dBm
5.7370570 GHz

10 dBl

M2[1]{—18:39-dBm
5.7728630 GHz

0 dBm

-10 dem

-20 dém

TH -17.514 dBm

-30 dém

i . bbbl
\

-40 de

| M/ 141U\«{lnr\n ity

15:57:01 20.12.2018

50 luank s
T ki L R LT,y
-60 d
CF 5.755 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |

M1 1 5.737057 GHz -17.66 dBm

D1 M1 1 35.806 MHz -0.73 dB

M2 1 5.772863 GHz -18.39 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:

Mode:

1 Frequency Sweep

20 dBm

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH

2018-12-20

Tnom/Vnom

HT40 - 5795 MHz

MultiView Spectrum D

Ref Level 30.00 dBm Offset 0.50 dB © RBW 100 kHz
Att 39 dB  SWT

1.07 ms © VYBW 300 kHz  Mode Auto Sweep

TPk View

M1[1] -17.70 dBm
3.7770570 GHz

10 dBl

M2[1]{— 1838 dBm
5.8128630 GHz

0 dBm

-10 dem

-20 dém

TH -17.584 dBm

-30 dém

bt Mhbdlod, L Aol
K

16:00:12 20.12.2018

_s0d | ﬂ ﬂm s 1
W \r " AT VVWUW‘;V[ W}UW.\JW
-60 d
CF 5.795 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.777057 GHz -17.70 dBm
D1 M1 1 352.806 MHz -0.68 dB
M2 1 5.812863 GHz -18.38 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth

Project Number:

Applicant:

Model Description;

Model:

Test Sample ID:

Operator:
Test Site:
Test Date:

Operating Conditions:

Mode:

MultiView

Att

20 dBm

Spectrum

Ref Level 30.00 dBm  Offset

33dB  SWT

1 Frequency Sweep

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH
2018-12-20

Tnom/Vnom

OFDM - 5745 MHz

0.50 dB RB¥ 100 kHz
1.04 s © VBW 300 kHz  Mode Auto Sweep

MI1[1] | -13.06 dBm
5.7367864 GHz

10 dBl

M2[1]{— 1385 dBm

5.7531736 GHz

0 dBm

-10 de

-20 dém

O S VU TR N OO NP 1 T S T 0 A
I Lo g ) el R AP AL LA™ RV [ POV A il

—E

-30 dém

NWMWV‘WH/W\ n

15:26:22 20.12.2018

Mgn‘ .
Hpiy 7
-60 d
CF 5.745 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |

M1 1 5.7267864 GHz -13.06 dBm

D1 M1 1 16.3872 MHz -0.20 dB

M2 1 5.7531736 GHz -12.35 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth

Project Number: GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Sample ID: 20576

Operator: Toralf Jahn

Test Site: Eurofins Product Service GmbH

Test Date: 2018-12-20

Operating Conditions: Tnom/Vnom

Mode: OFDM - 5785 MHz

MultiView Spectrum D

Ref Level 30.00 dBm Offset 0.50 dB © RBW 100 kHz
Att 39dB  SWT  1.04 rms © VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

MI1[1] | -13.43 dBm

5.7767864 GHz
20 dem MZ[ 1] 1364dBm
5.7931736 GHz

10 dBl

0 dBm

~10 dem TH -12.301 dbm s wﬂwwhu, e A ey mwnvw i o mﬂm, }ﬂll‘w“'n\f?
-20 dBém

-30 dBém f//J \
v \,

CF 5.785 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.7767864 GHz -13.43 dBm
D1 M1 1 16.3872 MHz -0.20 dB
M2 1 5.7931736 GHz -12.64 dBm

15:30:23 20.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth

Project Number:
Applicant:
Model Description;

GOM-1810-7783
Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

Model: ENWF9201A1EF

Test Sample ID: 20576

Operator: Toralf Jahn

Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-20

Operating Conditions: Tnom/Vnom

Mode: OFDM - 5825 MHz

1 Frequency Sweep

20 dBm

MultiView Spectrum D

Ref Level 30.00 dBm Offset 0.50 dB © RBW 100 kHz
Att 39dB  SWT  1.04 rms © VBW 300 kHz Mode Auto Sweep

MI1[1] | -13.68 dBm
5.8167864 GHz

10 dBl

M2[ 1] 102 dBm

5.8331732 GHz

0 dBm

(N

-10 dem

-20 dém

it o g ] HWV‘“IIW‘WAM MNA"W “n“Wn L] T VT

T

-30 dém

15:33:50 20.12.2018

CF 5.825 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.8167864 GHz -13.68 dBm
D1 M1 1 16.3868 MHz -0.23 dB
M2 1 5.8331732 GHz -14.02 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.2 Test Conditions and Results - 26 dB bandwidth

3.2.1 Information

Test Information
Reference FCC 15.407(a)(2),(a)(5),(h)(2)
Measurement Method KDB 789033 C.1
Operator Toralf Jahn
Date 2018-12-21

3.2.2 Limits
Limits
None, used to determine power limit and necessary DFS functionality

3.2.3 Setup

Test Setup

SpectrumAnalyzer

EUT

3.2.4 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Spectrum Analyzer R&S FSW 43 EF00896 | 2018-07 2019-07

3.2.5 Procedure

Test Procedure

=

EUT transmitter is activated in test mode under normal conditions

The spectrum analyzer is set to peak detection and maximum hold with a span twice the emission
bandwidth

The resolution bandwidth is set to 1% of the emission bandwidth and video bandwidth = RBW
The peak of the emission spectrum is determined
The left most frequency that corresponds to an emission level 26 dB below the maximum is determined

The right most frequency that corresponds to an emission level 26 dB below the maximum is
determined

7. The 26 dB bandwidth is calculated from the two edge frequencies

N

o gk w

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 34 of 258



<& eurofins

3.2.6 Results
Test Results - 5150 - 5250 MHz — 26 dB BW
Frequency Nominal BW BW BW

Mode Channel Upper Edge

[MHZz] [MHZz] [MHZ] [MHZ]
OFDM 36 5180 20 N/A 19.5
OFDM 40 5200 20 N/A 19.6
OFDM 48 5240 20 5250.1 20.1
HT20 36 5180 20 N/A 20.3
HT20 40 5200 20 N/A 20.5
HT20 48 5240 20 5250.2 20.5
HT40 36+40 5190 40 N/A 41.5
HT40 44+48 5230 40 5252.2 42.9

Test Results - 5150 - 5250 MHz — 99% BW
. BW
Frequency Nominal BW BW

Mode Channel Upper Edge

[MHZz] [MHZz] [MHZ] [MHZ]
OFDM 48 5240 20 5248.3 16.7
HT20 48 5240 20 5248.8 17.7
HT40 44+48 5230 40 5248.1 36.4

Comment: If the Emission Bandwidth (26 dB) does not fall entierly in the band, Occupied Bandwidth (99 %)
can be used instead to determine if DFS testing is required for this band.

Test Results - 5250 - 5350 MHz - 26 dB BW

Mode Channel Fre[z&lf_'ezl;cy NOTI\I/R_?;]BW [SLVZ]
OFDM 52 5260 20 19.7
OFDM 56 5280 20 19.9
OFDM 64 5320 20 19.9
HT20 52 5260 20 20.6
HT20 56 5280 20 20.1
HT20 64 5320 20 20.0
HT40 52+56 5270 40 41.6
HT40 60+64 5310 40 41.2
Test Results - 5470 - 5725 MHz — 26 dB BW
Mode Channel Frequenzy Nominal W o
OFDM 100 5500 20 195
OFDM 120 5600 20 19.9
OFDM 140 5700 20 195
HT20 100 5500 20 20.0
HT20 120 5600 20 20.2
HT20 140 5700 20 20.0
HT40 100+104 5510 40 41.6
HT40 124+128 5630 40 41.1
HT40 132+136 5670 40 41.2

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service
Test Results - 5725 - 5850 MHz — 26 dB BW

Mode Channel Frequenzy Nominal BW LowSrV\I/Edge BW

[MHZz] [MHZz] [MHZ] [MHZz]
OFDM 149 5745 20 5735.1 19.7
OFDM 157 5785 20 N/A 19.7
OFDM 165 5825 20 N/A 19.7
HT20 149 5745 20 5734.9 20.3
HT20 157 5785 20 N/A 20.5
HT20 165 5825 20 N/A 20.1
HT40 149+153 5755 40 5734.0 41.8
HT40 157+161 5795 40 N/A 41.6

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions
Mode:

T Occupied Bandwidth

10 dém

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH

2019-01-10

Tnom/Vnom

5180 MHz - HT20

MultiView Spectrum D
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL
Att 29d8  SWT 1.01 ms VBW 1 MHz  Mode Auto Swesp Count 50/50

PR Max
M1[1] | -26.97 dBm
5.1699480 GHz

0 dBm

M2[1]<’7*26.86 dBm
5.1902498 GHz

-10 dem

va wfwv\wmxﬁz

TH -25.303 dbm

) A M I

-60 dBm

10:08:05 10.01.2019

CF 5.18 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 5.169948 GHz -26.97 dBm Qcc Bw 17.747225314 MHz

Ti 1 51711228 GHz -5.91 dBm Occ Bw Centroid 5.179996365 GHz

T2 1 518887 GHz -5.88 dBm QOcc Bw Freq Offset -3.635388391 kHz

D1 M1 1 20.2018 MHz 0.11 dB

M2 1 5.1902498 GHz -26.86 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2019-01-10
Operating Conditions: Tnom/Vnom
Mode: 5180 MHz - OFDM
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL
Att 20dB  SWT  1.01 ms VBW 1 MHz  Mode Auto Sweep Count 50/50

T Occupied Bandwidth TPK Max
M1[1] -23.90 dBm
5.1702684 GHz
MZ[1] | 2354 dBm
5.1898116 GHz

10 dém

" il " .
0 dbm :# s Tl g LT Nﬁ-w g T ATl %2\

-10 dem {\{‘J‘/ \‘\\
-z0d - o

TH -23.406 dBrm N\!‘,M w

sl HM b Nﬁ rwl\vﬁ‘ﬂ%ﬂﬂuﬁmn ot
P iy

CF 5.18 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.1702684 GHz -23.90 dBm Qcc Bw 16.791460652 MHz

Ti 1 5.1715464 GHz -6.10 dBm Occ Bw Centroid 5.179942146 GHz

T2 1 5.1883379 GHz -5.53 dBm QOcc Bw Freq Offset -57.854283324 kHz

D1 M1 1 19.5432 MHz 0.35 dB

M2 1 5.1898116 GHz -22.54 dBm

09:56:49 10.01.2019

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 38 of 258



<& eurofins

Prod
rrod

Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2019-01-10
Operating Conditions: Tnom/Vnom
Mode: 5190 MHz - HT40
(e Y specom | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RBW 1 MHz SGL
Att 20dB  SWT  1.01 ms VBW 3 MHz Mode Auto Sweep Count 50/50

1 Occupied Bandwidth TPR &y

MI[1] | -24.73 dBm

5.1691792 GHz
MZ[1] | 2430 dBm
5.2106600 GHz

10 dém

e,

Py (LY I
VA

0 dBm

| / \

5l
TH -23.057 dBm /Ir

.»«MM\I\NVM TSR TPy o,
0 g L e Vv

E

|

-30 dB

L b,

”ﬂwww‘u Ty F AR LR ‘lwr\ru
-50d
60 dBm
=70 d
CF 5.19 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table

Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.1691792 GHz -24.73 dBm Qcc Bw 36.453145029 MHz

Ti 1 51717016 GHz -4.11 dBm Occ Bw Centroid 5.189928126 GHz

T2 1 2.2081547 GHz -3.60 dBm QOcc Bw Freq Offset -71.874477533 kHz

D1 M1 1 41.4808 MHz 0.42 dB

M2 1 5.21066 GHz -24.30 dBm

10:14:06 10.01.2019

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2019-01-10
Operating Conditions: Tnom/Vnom
Mode: 5200 MHz - HT20
MultiView Spectrum
Ref Level 20.00 dBm Offset 1.00 dB @ RBW 300 kHz
Att 20dB  SWT  1.01 ms VBW 1 MHz  Mode Auto Sweep
T Occupied Bandwidth
M1[1]
10 dem M2[1]

0 dBm

SGL

Count 50/50
TPk Max

-27.68 dBm
5.1899484 GHz
-30.22 dBm

5.2104516 GHz

-10 dem

s

TH -25.459 dBm

R

Pt AL

:4 dm f\ i Mfud

WMW

T

10:10:59 10.01.2019

CF 5.2 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |

M1 1 5.1899484 GHz -27.68 dBm Qcc Bw 17.70468386 MHz

Ti 1 5.1911078 GHz -6.57 dBm Occ Bw Centroid 5.199960155 GHz

T2 1 2.2088125 GHz 7.09 dBm QOcc Bw Freq Offset -39.845084655 kHz

D1 M1 1 20.5032 MHz -2.53 dB

M2 1 5.2104516 GHz -20.22 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2019-01-10
Operating Conditions: Tnom/Vnom
Mode: 5200 MHz - OFDM
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL

Att 29d8  SWT 1.01 ms VBW 1 MHz  Mode Auto Swesp Count 50/50

T Occupied Bandwidth TPR &y
M1[1] -24.31 dBm

5.1901488 GHz
10 dem M2[1]<’7*24.42 dBm
5.2097720 GHz

0 dem ?)JWWW (s B U.wrw“w Ay

-10 dem M L\M
-20 d

o .
TH -23.905 dBm il W

f)|
,wdjm —t Pﬁ Wl . .IM‘;\MJ\WWJ'\WM

CF 5.2 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.1901488 GHz -24.31 dBm Qcc Bw 16.745134114 MHz

Ti 1 5.1916094 GHz -6.87 dBm Occ Bw Centroid 5.199981943 GHz

T2 1 2.2083545 GHz -5.56 dBm QOcc Bw Freq Offset -18.056604254 kHz

D1 M1 1 19.6232 MHz -0.11 dB

M2 1 5.209772 GHz -24.42 dBm

10:05:05 10.01.2019

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF
20576
Toralf Jahn

Eurofins Product Service GmbH

2018-12-27
Tnom/Vnom
5230 MHz - HT40

-]

Applicant:
Model Description;
Model:
Test Sample ID:
Operator:
Test Site:
Test Date:
Operating Conditions:
Mode:
MultiView Spectrum
Ref Level 20.00 dBm ©Offset 1.00 dB
Att 29 4B SWT  1.01 ms

T Occupied Bandwidth

RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

SGL

Count 50/50
TPk Max

M2[1] | -24.72 dBm
5.2521800 GHz
MI[1] T -26.49 dBm

10 dém

5.2092586 GHz

0 dBm Tjﬂuw
-10 dem

T2

-20d u
o

TH -25.489 dBm ’Il

:-—55

TR

—

m I |
WWM UV

-50d

W.LM.JMNM l\ﬂnh. b
f i Lo

-60 dBm

-70d

15:30:54 27.12.2018

CF 5.23 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.2092586 GHz -26.49 dBm Qcc Bw 36.437761606 MHz

Ti 1 5.2117078 GHz -5.47 dBm Occ Bw Centroid 5.229926701 GHz

T2 1 5.2431456 GHz -5.97 dBm QOcc Bw Freq Offset -73.298571762 kHz

D1 M1 1 42.9214 MHz 1.77 dB

M2 1 5.25218 GHz -24.72 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-27
Operating Conditions: Tnom/Vnom
Mode: 5240 MHz - HT20
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL
Att 20dB  SWT  1.01 ms VBW 1 MHz  Mode Auto Sweep Count 50/50

1 Occupied Bandwidth TPR &y
M1[1] -21.09 dBm

5.2297484 GHz
10 dém M2[1]<’7727.89 dBm

5.2502098 GHz

Aoy i i

g

IS
a
=l
e
=

vl

CF 5.24 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | ¥-Value | Function | Function Result |

M1 1 5.2297484 GHz -31.09 dBm Qcc Bw 17.733685631 MHz

Ti 1 5.2311217 GHz -7.41 dBm Occ Bw Centroid 5.239988575 GHz

T2 1 2.2438554 GHz -8.70 dBm QOcc Bw Freq Offset -11.424991434 kHz

D1 M1 1 20.4614 MHz 3.20 dB

M2 1 5.2502098 GHz -27.89 dBm

15:43:01 27.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-27
Operating Conditions: Tnom/Vnom
Mode: 5240 MHz - OFDM
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL
Att 20dB  SWT  1.01 ms VBW 1 MHz  Mode Auto Sweep Count 50/50

1 Occupied Bandwidth TPR &y

MI[1] | -28.60 dBm

5.2300684 GHz
MZ[1] | 3138 dBm
52501316 GHz

10 dém

0 dBm

il A, ;

“ Y
TH -26.867 dBrm MJJVJ \@'f

30 a8 j"rf t
40 dem | i b Jyr, ,nvnuv \

e ikl

CF 5.24 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.2300684 GHz -28.60 dBm Qcc Bw 16.718002152 MHz

Ti 1 5.2316229 GHz -8.59 dBm Occ Bw Centroid 5.239981916 GHz

T2 1 2.2433409 GHz -8.95 dBm QOcc Bw Freq Offset -18.084206209 kHz

B3 M1 1 20.0632 MHz -2.78 dB

M2 1 5.2501316 GHz -21.38 dBm

15:04:11 27.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:
Mode:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

20576
Toralf Jahn

Eurofins Product Service GmbH

2018-12-27

Tnom/Vnom

5260 MHz - HT20

MultiView Spectrum
Ref Level 20.00 dBm Offset 1.00 dB © RBW 300 kHz
Att 2948 SWT  1.01 ms © VBW 1 MHz Mode Auto Sweep
T Occupied Bandwidth
M1[1]
10 dBm MZ[1]

SGL

Count 50/50
TPk Max

-27.76 dBm
5.2498680 GHz
-27.93 dBm
5.2704898 GHz

., ) 5&%
o e Mll\l foh AM Mf\J\ |ty wl
W [P B ST N

15:52:32 27.12.2018

CF 5.26 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.249868 GHz -27.76 dBm Qcc Bw 17.686919406 MHz

Ti 1 5.2511359 GHz -7.98 dBm Occ Bw Centroid 5.259979318 GHz

T2 1 2.2688228 GHz 8.83 dBm QOcc Bw Freq Offset -20.681606133 kHz

D1 M1 1 20.6218 MHz -0.18 dB

M2 1 5.2704898 GHz -27.93 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-27
Operating Conditions: Tnom/Vnom
Mode: 5260 MHz - OFDM
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL
Att 20dB  SWT  1.01 ms VBW 1 MHz  Mode Auto Sweep Count 50/50

1 Occupied Bandwidth TPR &y

MI[1] | -27.39 dBm

5,2501080 GHz
MZ[1] | 2853 dBm
5.2698520 GHz

10 dém

0 dBm

o ;J WMWWWWMWW‘(;

7
|—————TH -26.108 dBm J
-30 dae t

e o] nwm e ﬂfw/ .J"\P«‘M{muﬂw i
W ety

CF 5.26 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.250108 GHz -27.39 dBm Qcc Bw 16.775136862 MHz

Ti 1 5.2515811 GHz -8.66 dBm Occ Bw Centroid 5.259968656 GHz

T2 1 2.26835602 GHz -8.78 dBm QOcc Bw Freq Offset -31.34439871 kHz

D1 M1 1 19.744 MHz -1.14 dB

M2 1 5.269852 GHz -28.53 dBm

15:48:01 27.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Sample ID: 20576

Operator: Toralf Jahn

Test Site: Eurofins Product Service GmbH

Test Date: 2018-12-27

Operating Conditions: Tnom/Vnom

Mode: 5270 MHz - HT40

MultiView Spectrum D

Ref Level 20.00 dBm ©Offset 1.00 dB RBW 1 MHz SGL
Att 29d8  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 50/50
T Occupied Bandwidth TPK Max

MI[1] | -25.91 dBm

5.2491800 GHz
MZ[1] | 2552 dBm
5.2907408 GHz

10 dém

0 dBm

-10 dem

| "
M ﬁ%hwﬂvﬂt“fww MWMWWM

CF 5.27 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.24918 GHz -25.91 dBm Qcc Bw 36.463209446 MHz

Ti 1 5.2517418 GHz -5.28 dBm Occ Bw Centroid 5.269973453 GHz

T2 1 2.2882051 GHz -6.11 dBm QOcc Bw Freq Offset -26.54744463 kHz

D1 M1 1 41.5608 MHz 0.28 dB

M2 1 5.2907408 GHz -25.52 dBm

16:00:02 27.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-27
Operating Conditions: Tnom/Vnom
Mode: 5280 MHz - HT20
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL

Att 29d8  SWT 1.01 ms VBW 1 MHz  Mode Auto Swesp Count 50/50
T Occupied Bandwidth TPR &y

MI[1] | -29.72 dBm

5.2699084 GHz
MZ[1] | -29.14 dBm
52900112 GHz

10 dém

0 dBm

-10 dem //J \
-20 d
TH -27.429 dBrm

U:M,\J wﬂwﬂu fr WJ”M RV

CF 5.28 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function | Function Result |

M1 1 5.2699084 GHz -29.72 dBm Qcc Bw 17.70623229 MHz

Ti 1 5.2711515 GHz -7.33 dBm Occ Bw Centroid 5.280004577 GHz

T2 1 2.2888577 GHz -9.56 dBm QOcc Bw Freq Offset 4.577001352 kHz

D1 M1 1 20.1028 MHz 0.57 dB

M2 1 5.2900112 GHz -29.14 dBm

15:53:52 27.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-27
Operating Conditions: Tnom/Vnom
Mode: 5280 MHz - OFDM
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL

Att 29d8  SWT 1.01 ms VBW 1 MHz  Mode Auto Swesp Count 50/50

T Occupied Bandwidth TPK Max
M1[1] -26.72 dBm
5.2700680 GHz
MZ[1] | -29.80 dBm
5.2900116 GHz

10 dém

CF 5.28 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function | Function Result |

M1 1 5.270068 GHz -26.72 dBm Qcc Bw 16.739425892 MHz

Ti 1 5.2716034 GHz -7.50 dBm Occ Bw Centroid 5.279973103 GHz

T2 1 2.2853428 GHz -8.98 dBm QOcc Bw Freq Offset -26.89707798 kHz

D1 M1 1 19,9436 MHz -3.08 d

M2 1 5.2900116 GHz -29.80 dBm

15:49:28 27.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 49 of 258



<& eurofins

Emission (26dB) and Occupied (99%) Bandwidth

Project Number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-27
Operating Conditions: Tnom/Vnom
Mode: 5310 MHz - HT40
MultiView Spectrum
Ref Level 20.00 dBm Offset 1.00dB = RBW 1 MHz
Att 20dB  SWT  1.01 ms VBW 3 MHz Mode Auto Sweep
T Occupied Bandwidth
M1[1]
10 dem M2[1]

SGL

Count 50/50
TPk Max
-27.34 dBm
5.2892592 GHz
-26.04 dBm
5.3304196 GHz

0 dBm

-10 dem MJJ

TH -25.817 dBrm
hd

Mh.\l"\’h/\

=

A Ly

Y

i Agd
WWYVWNU

15:58:29 27.12.2018

CF 5.31 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function | Function Result |

M1 1 5.2892592 GHz -27.34 dBm Qcc Bw 36.485199735 MHz

Ti 1 5.2917536 GHz -6.51 dBm Occ Bw Centroid 5.309996193 GHz

T2 1 2.3282388 GHz -6.82 dBm QOcc Bw Freq Offset -3.806541628 kHz

D1 M1 1 41.1604 MHz 1.30 dB

M2 1 5.3304196 GHz -26.04 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-27
Operating Conditions: Tnom/Vnhom
Mode: 5320 MHz - HT20
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL
Att 20dB  SWT  1.01 ms VBW 1 MHz  Mode Auto Sweep Count 50/50

1 Occupied Bandwidth TPR &y

M1[1] | -30.45 dBm

5.3099882 GHz
M2[1]<’7729.67 dBm
5.3299704 GHz

10 dém

0 dBm

-10 dBém / l\'
_o0d Mﬂ"" n
Tk -2rauddem " M%Z

/ Y
40 dem L bt nn\]ﬂﬁpp
e 1
dl
60 dB
=70 d
CF 5.32 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function | Function Result |
M1 1 5.3099882 GHz -30.45 dBm Qcc Bw 17.724537625 MHz
Ti 1 5.3111074 GHz -9.69 dBm Occ Bw Centroid 5.319969655 GHz
T2 1 2.3288319 GHz -9.56 dBm QOcc Bw Freq Offset -30.344587048 kHz
B3 M1 1 19.9822 MHz 0.78 dB
M2 1 5.3299704 GHz -29.67 dBm

15:55:29 27.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Sample ID: 20576

Operator: Toralf Jahn

Test Site: Eurofins Product Service GmbH

Test Date: 2018-12-27

Operating Conditions: Tnom/Vnom

Mode: 5320 MHz - OFDM

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 1.00 dB © RBW 300 kHz SGL

Att 29d8  SWT 1.01 ms VBW 1 MHz  Mode Auto Swesp Count 50/50
T Occupied Bandwidth TPR &y

MI[1] | -30.14 dBm

5.3100684 GHz
MZ[1] | -29.534 dBm
5.3300116 GHz

10 dém

0 dBm

-10 dBém " |

I TH -26.500 dBm ,M{Lr

/
{I_L‘M \‘/WL/\U AN LI, S Il
i

P

CF 5.32 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function Function Result |

M1 1 5.3100684 GHz -30.14 dBm Qcc Bw 16.700939206 MHz

Ti 1 5.3116354 GHz -9.42 dBm Occ Bw Centroid 5.319985868 GHz

T2 1 2.3283363 GHz -8.45 dBm QOcc Bw Freq Offset -14.132289289 kHz

D1 M1 1 19,9432 MHz 0.80 dB

M2 1 5.3300116 GHz -29.24 dBm

15:50:52 27.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-28
Operating Conditions: Tnom/Vnom
Mode: 5500 MHz - HT20
MultiView Spectrum D
Ref Level 20.00 dBm Offset 1.00 dB RBW 300 kHz SGL
Att 29d8  SWT 1.01 ms VBW 1 MHz  Mode Auto Swesp Count 50/50
T Occupied Bandwidth TPK Max
M1[1] -25.39 dBm
5.4899480 GHz
10 dem MZ[1] | 2573 dBm
5.5099720 GHz
0 dbm
] W%MMWWW u\,\
-10 dBm 'J
/ |
TH -25.298 dBm .\ﬂ! "\
304 /{fnj '\Mﬂm
I~ mﬁ%ﬂ» i vk i L
-50 d
-60 dB
=70 d
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 5.489948 GHz -25.39 dBm Occ Bw 17.730097666 MHz
T1 1 5.4911106 GHz -6.98 dBm Occ Bw Centroid 5.499975605 GHz
T2 1 5.5088407 GHz -6.39 dBm Occ Bw Freg Offset -24,395108541 kHz
D1 M 1 20.024 MHz -0.35 dB
M2 1 5.509972 GHz -25.73 dBm

12:06:08 28.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:

Mode:

Ref Level 20.00 dBm
Att 29 dB

MultiView Spectrum

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH

2018-12-28

Tnom/Vnom

5500 MHz - OFDM

-]

Offset 1.00 dB @ RBW 300 kHz
1 MHz

SWT __1.01 ms & VBW

SGL
Mode Auto Sweep Count 50/50

11:58:39 28.12.2018

T Occupied Bandwidth TPK Max
M1[1] | -25.25dBm
3.4901484 GHz
10 d&m M2[1]<’7725.06 dBm
5.5096916 GHz
0 dBm "
AT L Ty PRt i R
-10 dey i I\M\\
o0 di 1
= N i
T T -2 734 i | ¥ Y
o u !
I WIL’\
IR i o IR
-50 d
-60 dby
70 d
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 5.4901484 GHz -25.25 dBm QOcc Bw 16.766516546 MHz
T1 1 5.4915918 GHz -7.98 dBm Occ Bwi Centroid 5.499975027 GHz
T2 1 5.5083583 GHz -8.99 dBm QOcc Bw Freq Offset -24.973400528 kHz
D1 M1 1 19.5432 MHz 0.18 dB
M2 1 5.5096916 GHz -25.06 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-28
Operating Conditions: Tnom/Vnom
Mode: 5510 MHz - HT40
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RBW 1 MHz SGL

Att 29d8  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 50/50

T Occupied Bandwidth TPK Max
M1[1] -24.84 dBm
5.4891792 GHz
MZ[1] | 2684 dBm
5.5307408 GHz

10 dém

0 dem P —— N o
Tjw e T T wwvW\I\N»W\fh'v‘v‘“"”“”“V\q}K

| ———————————TH -24.313 dBm
\ W 3o

,W d’iw b J \awhlﬂ_ %JMM\M{\'\M& wﬁ‘"\,i' V'!M"WVWW

CF 5.51 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.4891792 GHz -24.84 dBm Qcc Bw 36.454061332 MHz

Ti 1 5.4917117 GHz -5.37 dBm Occ Bw Centroid 5.509938714 GHz

T2 1 2.5281657 GHz -4.48 dBm QOcc Bw Freq Offset -61.285730574 kHz

D1 M1 1 41.5616 MHz -2.01 dB

M2 1 5.5307408 GHz -26.84 dBm

12:11:11 28.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:
Mode:

MultiView

Ref Level 20.00 dBm
Att

Spectrum

29 dB  SWT
T Occupied Bandwidth

Offset 1.00 dB

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH
2018-12-28

Tnom/Vnom

5600 MHz - HT20

1.01 ms VBW

RBW 300 kHz

1 MHz  Mode Auto Sweep

M1[1]

10 dém

MZ[1]

SGL

Count 50/50
TPk Max
-31.63 dBm
5.5897502 GHz
-29.03 dBm
5.6099704 GHz

0 dBm

-10 dem

-20 d

-30 dB

AR

ML L

-60 dBm

-70d

12:07:34 28.12.2018

CF 5.6 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function | Function Result |

M1 5.5897502 GHz -31.63 dBm Qcc Bw 17.718276376 MHz

Ti 1 5.5911155 GHz -7.43 dBm Occ Bw Centroid 5.599974595 GHz

T2 1 2.6088337 GHz -8.90 dBm QOcc Bw Freq Offset -25.404694792 kHz

D1 M1 1 20.2202 MHz 2.61 dB

M2 1 5.6099704 GHz -29.03 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-28
Operating Conditions: Tnom/Vnom
Mode: 5600 MHz - OFDM
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL
Att 20dB  SWT  1.01 ms VBW 1 MHz  Mode Auto Sweep Count 50/50

1 Occupied Bandwidth TPR &y

MI[1] | -27.35dBm

5.5900692 GHz
MZ[1] | 2862 dBm
5.6099716 GHz

10 dém

0 dBm

-10 dem o

Wl M
TH -26.326 dBm i

— S M
N e L)

50 d

-60 dBm

CF 5.6 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |

M1 1 5.5900692 GHz -27.35 dBm Qcc Bw 16.742424512 MHz

Ti 1 5.5915836 GHz -9.14 dBm Occ Bw Centroid 5.599954768 GHz

T2 1 5. 608326 GHz -9.00 dBm QOcc Bw Freq Offset -45.231999556 kHz

D1 M1 1 19.9024 MHz -1.27 dB

M2 1 5.6099716 GHz -28.62 dBm

12:01:54 28.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-28
Operating Conditions: Tnom/Vnom
Mode: 5630 MHz - HT40
MultiView Spectrum
Ref Level 20.00 dBm Offset 1.00dB = RBW 1 MHz
Att 20dB  SWT  1.01 ms VBW 3 MHz Mode Auto Sweep
T Occupied Bandwidth
M1[1]
10 dem M2[1]

SGL

Count 50/50
TPk Max
-28.86 dBm
5.6093392 GHz
-27.88 dBm
5.6504210 GHz

0 dBm

-10 dem

Wl Lo o
AT

12:13:02 28.12.2018

CF 5.63 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function Function Result |

M1 1 5.6093392 GHz -28.86 dBm Qcc Bw 36.44833424 MHz

Ti 1 5.6116893 GHz -6.73 dBm Occ Bw Centroid 5.629913437 GHz

T2 1 2.6431376 GHz 7.04 dBm QOcc Bw Freq Offset -86.562784952 kHz

D1 M1 1 41.0818 MHz 0.97 dB

M2 1 5.650421 GHz -27.88 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:
Mode:

MultiView Spectrum
Ref Level 20.00 dBm
Att 29 dB  SWT

T Occupied Bandwidth

Offset 1.00 dB
1.01 ms

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH
2018-12-28

Tnom/Vnom

5670 MHz - HT40

RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

SGL

Count 50/50
TPk Max

12:16:24 28.12.2018

M1[1] | -30.64 dBm
5.6493392 GHz
10 d&m MZ[1] | 29.19 dBm
5.6905808 GHz
0 dBrn
-10 dBm [,1/[ W
-z0d i
/
222 i ] I
-30 dB 7 -
a0 dem | rlla b W\MWM”H‘H& by
oo A I g
-50d
60 dB
=70 d
CF 5.67 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function Function Result |
M1 1 5.6493392 GHz -30.64 dBm QOcc Bw 36.453109238 MHz
Ti 1 5.6516985 GHz -9.22 dBm Occ Bw Centroid 5.669925104 GHz
T2 1 2.6881517 GHz 8.35 dBm QOcc Bw Freq Offset -74.895994633 kHz
D1 M1 1 41.2416 MHz 1.45dB
M2 1 5.6905808 GHz -29.19 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions
Mode:

T Occupied Bandwidth

GOM-1810-7783
Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

20576
Toralf Jahn

Eurofins Product Service GmbH

2018-12-28
Tnom/Vnom

5700 MHz - HT20

MultiView Spectrum
Ref Level 20.00 dBm  Offset 1.00 dB © RBW 300 kHz
Att 29 4B SWT  1.01 ms VBW

1 MHz  Mode Auto Sweep

SGL

Count 50/50
TPk Max

12:09:03 28.12.2018

M1[1] | -31.02 dBm
5.6899488 GHz
10 d&m M2[1]<’7*30.55 dBm
5.7099716 GHz
0 dBm
T NVJWW,\MAWMMM NVW\WW\’” 1o
/f“” X %\
-20 d
|-98-dBm——TH -30.074 dBm j\;,ﬁﬂﬁ k‘ﬁgv\r\
-40 dem wl‘,*
s T
-60 dBrm
70 d
CF 5.7 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function | Function Result |
M1 5.6899488 GHz -31.02 dBm QOcc Bw 17.707735861 MH:z
T1 1 5.6911058 GHz -11.18 dBm Occ Bwi Centroid 5.699959631 GHz
T2 1 2.7088135 GHz 10.61 dBm QOcc Bw Freq Offset -40.368166095 kHz
D1 M1 1 20.0228 MHz 0.47 dB
M2 1 5.7099716 GHz -30.55 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Sample ID: 20576

Operator: Toralf Jahn

Test Site: Eurofins Product Service GmbH

Test Date: 2018-12-28

Operating Conditions: Tnom/Vnom

Mode: 5700 MHz - OFDM

Att

10 dém

MultiView
Ref Level 20.00 dBm  Offs

Spectrum D

et 1.00 dB © RBW 300 kHz SGL

29d8  SWT 1.01 ms VBW 1 MHz  Mode Auto Swesp Count 50/50

T Occupied Bandwidth

PR Max
M1[1] | -28.82 dBm
5.6901880 GHz

0 dBm

M2[1]<’7728.77 dBm
5.7096916 GHz

-10 dem

-30 dBm

TH -28.612 dBém

|

”W"WW‘MWMW

12:04:23 28.12.2018

CF 5.7 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function | Function Result |

M1 1 5.690188 GHz -28.82 dBm Qcc Bw 16.749637824 MHz

Ti 1 5.691594 GHz -12.48 dBm Occ Bw Centroid 5.69996877 GHz

T2 1 5.7083436 GHz -10.37 dBm QOcc Bw Freq Offset -31.230202281 kHz

D1 M1 1 19.5036 MHz 0.05 dB

M2 1 5.7096916 GHz -28.77 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH
2018-12-28

Tnom/Vnom

5745 MHz — HT20

Applicant:

Model Description;

Model:

Test Sample ID:

Operator:

Test Site:

Test Date:

Operating Conditions:

Mode:
MultiView Spectrum
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz
Att 29 4B SWT  1.01 ms VBW

T Occupied Bandwidth

1 MHz  Mode Auto Sweep

SGL

Count 50/50
TPk Max

-31.76 dBm

5.7348680 GHz

M1[1]

10 dém

-31.23 dBm
57551716 GHz

MZ[1]

0 dBm

-10 dem

gl

12:29:34 28.12.2018

CF 5.745 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | ¥-Value | Function | Function Result |

M1 1 5.734868 GHz -31.76 dBm Qcc Bw 17.703234036 MHz

Ti 1 5.7361393 GHz -12.57 dBm Occ Bw Centroid 5.744990873 GHz

T2 1 2.7538425 GHz -11.03 dBm QOcc Bw Freq Offset -0.127206081 kHz

D1 M1 1 20.3036 MHz 0.53 dB

M2 1 5.7551716 GHz -21.23 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-28
Operating Conditions: Tnom/Vnom
Mode: 5745 MHz - OFDM
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL
Att 20dB  SWT  1.01 ms VBW 1 MHz  Mode Auto Sweep Count 50/50

1 Occupied Bandwidth TPR &y
M1[1] -21.65 dBm

5,7350684 GHz
10 dém M2[1]<’7729.48 dBm

5.7547720 GHz

0 dBm

1o den P Wty | it .

b
iy f %N‘J\J\ Allrlwwmwl \Wj\

CF 5.745 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function | Function Result |

M1 1 5.7350684 GHz -31.65 dBm Qcc Bw 16.8063689205 MHz

Ti 1 5.7365851 GHz -11.93 dBm Occ Bw Centroid 5.744988297 GHz

T2 1 2.7533915 GHz -13.29 dBm QOcc Bw Freq Offset -11.703453442 kHz

D1 M1 1 19.7036 MHz 2.17 dB

M2 1 5.754772 GHz -29.48 dBm

12:33:46 28.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
Model Description; Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Sample ID: 20576
Operator: Toralf Jahn
Test Site: Eurofins Product Service GmbH
Test Date: 2018-12-28
Operating Conditions: Tnom/Vnom
Mode: 5755 MHz - HT40
e ) specirm | ]
Ref Level 20.00 dBm ©Offset 1.00 dB RBW 1 MHz SGL
Att 20dB  SWT  1.01 ms VBW 3 MHz Mode Auto Sweep Count 50/50

1 Occupied Bandwidth TPR &y
M1[1] -35.40 dBm

5,7340192 GHz
10 dém M2[1]<’7*29.34 dBm

5.7758208 GHz
0 dbm

o / |
ol |, A!ﬂ “‘w
NI

CF 5.755 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result

M1 1 5.7340192 GHz -35.40 dBm Qcc Bw 36.457724685 MHz

Ti 1 5.7367658 GHz -8.73 dBm Occ Bw Centroid 5.754994622 GHz

T2 1 2.7732235 GHz -9.25 dBm QOcc Bw Freq Offset -5.378163914 kHz

D1 M1 1 41.8016 MHz 6.06 dB

M2 1 5.7758208 GHz -29.24 dBm

12:35:36 28.12.2018

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:
Mode:

T Occupied Bandwidth

10 dém

MultiView Spectrum

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH
2019-01-10

Tnom/Vnom

5785 MHz - HT20

Ref Level 20.00 dBm  Offset 1.00 dB
Att 29 dB  SWT

1 MHz  Mode Auto Sweep

M1[1]

0 dBm

MZ[1]

SGL

Count 50/50
TPk Max
-27.75 dBm
3.7749892 GHz
-728.68 dBm
5.7954498 GHz

-10 dem

TH -27.626 dBm

| UAWW

-60 dBm

CF 5.785 GHz

1001 pts 4.0 MHz/

Span 40.0 MHz

2 Marker Table

11:38:12 10.01.2019

Type | Ref | Trc | Y-Value | Function Function Result |
M1 1 5.7749892 GHz -27.75 dBm Qcc Bw 17.709957655 MHz
Ti 1 -8.02 dBm Occ Bw Centroid 5.784972774 GHz
T2 1 -8.65 dBm Occ Bw Freg Offset -27.226456224 kHz
B3 M1 1 -0.94 dB
M2 1 5.7954498 GHz -28.68 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:
Mode:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF
20576
Toralf Jahn

Eurofins Product Service GmbH

2019-01-10
Tnom/Vnom
5785 MHz - OFDM

-]

11:32:59 10.01.2019

MultiView Spectrum
Ref Level 20.00 dBm ©Offset 1.00 dB RB¥ 300 kHz SGL
Att 29d8  SWT 1.01 ms VBW 1 MHz  Mode Auto Swesp Count 50/50
T Occupied Bandwidth TPK Max
M1[1] | -26.85dBm
5.7751484 GHz
10 d&m MZ[1] | 27.10 dBm
5.7948112 GHz
0 dBm
TX}/ ity ] ﬂ gy Y
-10 dBm J‘j )
-20 d
TH -25.915 dBm nﬁt”’
-30 dl # ,’” E"m
g whwﬂ ﬂ\{ﬁ I JL( A'%WVWHUAH\M J.wn
s0d L’JWM
-60 dby
70 d
CF 5.785 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function Function Result |
M1 1 5.7751484 GHz -26.85 dBm Qcc Bw 16.745841441 MH:z
T1 1 5.7765912 GHz -8.51 dBm Occ Bwi Centroid 5.784964077 GHz
T2 1 5. 793337 GHz 8.13 dBm QOcc Bw Freq Offset -35.923447779 kHz
D1 M1 1 19.6628 MHz -0.24 dB
M2 1 5.7948112 GHz -27.10 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:

Applicant:
Model Descri
Model:

Test Sample
Operator:
Test Site:
Test Date:

ption:

ID:

Operating Conditions:

Mode:

MultiView

Ref Level 20.00 dBm
Att

10 dém

Spectrum

Offset 1.00 dB

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF
20576
Toralf Jahn

Eurofins Product Service GmbH

2019-01-10
Tnom/Vnom
5795 MHz - HT40

RBW 1 MHz

29dB  SWT  1.01 ms © VBW 3 MHz Mode Auto Sweep

T Occupied Bandwidth

SGL

Count 50/50

TPk Max
M1[1] -28.06 dBm
3.7742592 GHz

0 dBm

M2[1]<’7*26.89 dBm
5.8158208 GHz

-10 dem

Rl

==

TH -25.386 dBm

AL,

ig
="

LR

CF 5.795 GHz

1001 pts 8

.0 MHz/

Span 80.0 MHz

2 Marker Table

11:42:18 10.01.2019

Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 5.7742592 GHz -28.06 dBm Qcc Bw 36.408781601 MHz
Ti 1 5.7767532 GHz -5.11 dBm Occ Bw Centroid 5.794957577 GHz
T2 1 5813162 GHz -5.18 dBm QOcc Bw Freq Offset -42.42297866 kHz
D1 M1 1 41.5616 MHz 1.17 dB
M2 1 5.8158208 GHz -26.89 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:
Mode:

MultiView Spectrum

Att 29 dB  SWT
T Occupied Bandwidth

10 dém

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH
2019-01-10

Tnom/Vnom

5825 MHz - HT20

Ref Level 20.00 dBm  Offset 1.00 dB © RBW 300 kHz
1.01 ms © VBW 1 MHz  Mode Auto Sweep

M1[1]

MZ[1]

SGL

Count 50/50
TPk Max
-28.71 dBm
5.8149480 GHz
-27.96 dBm
5.8350120 GHz

b

=

WA LA WAVUHVAVU”

11:36:29 10.01.2019

CF 5.825 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |

M1 5.814948 GHz -28.71 dBm Qcc Bw 17.711885385 MHz

Ti 1 5.8161209 GHz -8.46 dBm Occ Bw Centroid 5.824976886 GHz

T2 1 5.8338328 GHz -7.42 dBm QOcc Bw Freq Offset -23.113552959 kHz

D1 M1 1 20.064 MHz 0.75 dB

M2 1 5.835012 GH:z -27.96 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Emission (26dB) and Occupied (99%) Bandwidth

Project Number:
Applicant:

Model Description;
Model:

Test Sample ID:
Operator:

Test Site:

Test Date:

Operating Conditions:
Mode:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

20576

Toralf Jahn

Eurofins Product Service GmbH
2019-01-10

Tnom/Vnom

5825 MHz - OFDM

0 dBm

MultiView Spectrum
Ref Level 20.00 dBm Offset 1.00 dB © RBW 300 kHz
Att 2948 SWT  1.01 ms © VBW 1 MHz Mode Auto Sweep
T Occupied Bandwidth
M1[1]
10 dBm MZ[1]

SGL

Count 50/50
TPk Max

-29.63 dBm
3.8149080 GHz
-26.16 dBm

5.8346516 GHz

-10 dem

T S

TH -25.691 dBm

P

- e
WWL\JW\IW T

'ﬁV.J‘« i AMAVH,AML

M s
I

11:34:59 10.01.2019

CF 5.825 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y¥-Value | Function | Function Result |

M1 1 5.814908 GHz -29.63 dBm Qcc Bw 16.726403002 MHz

Ti 1 5.8166588 GHz -8.09 dBm Occ Bw Centroid 5.825021992 GHz

T2 1 2.8333852 GHz -7.90 dBm QOcc Bw Freq Offset 21.991956549 kHz

D1 M1 1 19.74 Hz 3.47 dB

M2 1 5.8346516 GHz -26.16 dBm

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Pradiie
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3.3 Test Conditions and Results - Maximum output power

3.3.1 Information
Test Information

Reference FCC 15.407(a)

Measurement Method KDB 789033 E

Operator Toralf Jahn

Date 2018-12-28

3.3.2 Limits
Limits
Frequency Condition P(_)W_er Maxmum L
band limit antenna gain
5150 - 5250 MHz Access point, indoor 1W/30 dBm 6 dBi
5150 - 5250 MHz Access point, outdoor 1W/30 dBm 6 dBi
5150 - 5250 MHz _ Access point, 1 W/30 dBm 23 dBi
fixed point to point
5150 - 5250 MHz Client 250 mW/24 dBm 6 dBi
Minimum of
5250 - 5350 MHz - 250 mW/24 dBm or 6 dBi
11 dBm + 10*Log1o(BW?)
Minimum of
5470 - 5725 MHz - 250 mw/24 dBm or 6 dBi
11 dBm + 10*Log1o(BW?)

5725 - 5850 MHz - 1 W/30 dBm? 6 dBi

allowed gain

Note 1: The maximum output power must be reduced by the amount in dB that the gain exceeds the maximum

Note 2: Fixed point to point applications are excluded from power reduction according to Note 1
Note 3: BW is the 26 dB bandwidth in MHz

3.3.3 Setup
Test Setup
Measurement PC
EUT ]
Power
Sensor
3.3.4 Equipment
Test Equipment
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Power sensor ETS-Lindgren 7002-006 EF00934 | 2018-07 2019-07

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

3.3.5 Procedure

Test Procedure

wheEPE

One wide band power sensor is connected to each antenna port of the EUT
EUT transmitter is activated in test mode under normal conditions

The output power is measured simultaneously at all antenna ports

The maximum power level is determined

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.3.6 Results
Test Results - 5150 - 5250 MHz
Mode Channel FI’([EI\lelﬁEZI’]]Cy NOT,\'A”:;]BW T doE\;Nrﬁ]r [(ng::]t] Verdict
OFDM 36 5180 20 14.9 24 PASS
OFDM 40 5200 20 14.7 24 PASS
OFDM 46 5240 20 14.3 24 PASS
HT20 36 5180 20 14.0 24 PASS
HT20 40 5200 20 13.8 24 PASS
HT20 46 5240 20 13.5 24 PASS
HT40 36+40 5190 40 12.6 24 PASS
HT40 44+48 5230 40 12.2 24 PASS
Test Results - 5250 - 5350 MHz
Mode Channel Fr?&lf_'ezqcy NOT,\'/R_?;]BW IF dolglvne]:]r [Iag::f] Verdict
OFDM 52 5260 20 14.1 24 PASS
OFDM 56 5280 20 14.2 24 PASS
OFDM 64 5320 20 13.9 24 PASS
HT20 52 5260 20 13.4 24 PASS
HT20 56 5280 20 13.3 24 PASS
HT20 64 5320 20 13.0 24 PASS
HT40 52+56 5270 40 12.3 24 PASS
HT40 60+64 5310 40 11.9 24 PASS
Test Results - 5470 - 5725 MHz
Mode Channel Fr?&lf_'ezqcy NOT,\'/R_?;]BW IF do;vne]:]r [Iag::f] Verdict
OFDM 100 5500 20 15.0 24 PASS
OFDM 120 5600 20 14.6 24 PASS
OFDM 140 5700 20 12.5 24 PASS
HT20 100 5500 20 14.1 24 PASS
HT20 120 5600 20 13.8 24 PASS
HT20 140 5700 20 11.7 24 PASS
HT40 100+104 5510 40 13.0 24 PASS
HT40 124+128 5630 40 12.3 24 PASS
HT40 132+136 5670 40 10.8 24 PASS
Test Results - 5725 - 5850 MHz
Mode Channel Fr([al\c;ll:_'ezr]wcy NOThLln:Zl]BW }[D dogvn?]r [Iagnnl]t] Verdict
OFDM 149 5745 20 12.4 30 PASS
OFDM 157 5785 20 12.1 30 PASS
OFDM 165 5825 20 11.9 30 PASS
HT20 149 5745 20 11.5 30 PASS
HT20 157 5785 20 11.3 30 PASS
HT20 165 5825 20 11.2 30 PASS
HT40 149+153 5755 40 10.2 30 PASS
HT40 161+165 5795 40 10.1 30 PASS

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.4 Test Conditions and Results - Power spectral density

3.4.1 Information
Test Information
Reference FCC 15.407(a)
Measurement Method KDB 789033 F
Operator Toralf Jahn
Date 2018-12-28
3.4.2 Limits
Limits
Frequency Condition PSD MaX|mum_ L
band limit antenna gain
5150 - 5250 MHz Access point, indoor 17 dBm/MHz 6 dBi
5150 - 5250 MHz Access point, outdoor 17 dBm/MHz 6 dBi
5150 - 5250 MHz _ Access point, 17 dBm/MHz 23 dBi
fixed point to point
5150 - 5250 MHz Client 11 dBm/MHz 6 dBi
5250 - 5350 MHz All devices 11 dBm/MHz 6 dBi
5470 - 5725 MHz All devices 11 dBm/MHz 6 dBi
5725 - 5850 MHz All devices 30 dBm/500 kHz 6 dBi

allowed gain

Note 1: The power density limit must be reduced by the amount in dB that the gain exceeds the maximum

3.4.3 Setup

Test Setup

SpectrumAnalyzer

EUT

3.4.4 Equipment

Test Equipment

Description

Manufacturer

Model Identifier

Cal. Date | Cal. Due

Spectrum Analyzer

R&S

FSW 43 EF00896

2018-07 | 2019-07

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

3.4.5 Procedure

Test Procedure

NoasMwbdhBE

EUT transmitter is activated in test mode under normal conditions

The spectrum analyzer is set to rms detection with a span over the emission bandwidth
The resolution bandwidth is set to 1 MHz / 500 kHz and video bandwidth to = 3 MHz
The number of sweep points is set = 2 x span / RBW and the sweep time is set to auto
Trace averaging is set to 100

The maximum of the emission envelope is determined

The duty cycle (10 x Logio(1/duty cycle)) correction is added to the measurement result
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3.4.6 Results
Test Results - 5150 - 5250 MHz
Mode Channel Fﬁ?ﬁ;‘fy [dBfn?l\[/THz] [dBIr_rIITI\;ItHZ] Verdict
OFDM 36 5180 2.2 11 PASS
OFDM 40 5200 1.8 11 PASS
OFDM 48 5240 1.3 11 PASS
HT20 36 5180 0.9 11 PASS
HT20 40 5200 0.8 11 PASS
HT20 48 5240 0.1 11 PASS
HT40 36+40 5190 -3.1 11 PASS
HT40 44+48 5230 -4.1 11 PASS
Test Results - 5250 - 5350 MHz
Mode Channel Fr{vﬁg]cy [dBern?l\aHz] [dBIr_rLTI\;ItHz] Verdict
OFDM 52 5260 1.4 11 PASS
OFDM 56 5280 15 11 PASS
OFDM 64 5320 1.2 11 PASS
HT20 52 5260 0.3 11 PASS
HT20 56 5280 0.4 11 PASS
HT20 64 5320 0.1 11 PASS
HT40 52+56 5270 -3.7 11 PASS
HT40 60+64 5310 -3.8 11 PASS
Test Results - 5470 - 5725 MHz
Mode Channel Fr?'\c;lﬁ'ezr]\cy [ dBern?I\aHz] [ dBIr_rLTI\;ItHz] Verdict
OFDM 100 5500 1.6 11 PASS
OFDM 120 5600 1.0 11 PASS
OFDM 140 5700 -1.2 11 PASS
HT20 100 5500 0.8 11 PASS
HT20 120 5600 0.0 11 PASS
HT20 140 5700 -2.3 11 PASS
HT40 100+104 5510 -3.3 11 PASS
HT40 124+128 5630 -4.3 11 PASS
HT40 132+136 5670 -5.4 11 PASS
Test Results - 5725 - 5850 MHz
Mode Channel Frfmezr]lcy [dBmIIDSSOIS KHz] [cleI/_g(r)l(I)t KHz] Verdict
OFDM 149 5745 -4.8 30 PASS
OFDM 157 5785 -5.5 30 PASS
OFDM 165 5825 -5.6 30 PASS
HT20 149 5745 -6.1 30 PASS
HT20 157 5785 -6.4 30 PASS
HT20 165 5825 -6.6 30 PASS
HT40 149+153 5755 -10.0 30 PASS
HT40 161+165 5795 -10.6 30 PASS
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3.5 Test Conditions and Results - Frequency stability

3.5.1 Information

Test Information

Reference FCC 15.407(g)
Measurement Method KDB 789033 A.3; ANSI C63.10 6.8
Operator Toralf Jahn
Date 2019-01-09
3.5.2 Limits

Limits

Emission is maintained within the band of operation under all conditions of normal operation

3.5.3 Setup

Test Setup

Climatic Chamber

Measurement Analyzer

Power
Supply

3.5.4 Equipment

Test Equipment

Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Spectrum Analyzer R&S FSW 43 EF00896 | 2018-07 2019-07
Climatic chamber Votsch VT 4010 EF00134 | 2018-08 | 2019-08
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3.5.5 Procedure

Test Procedure with respect to ambient temperature

1. The EUT is turned off and placed inside the temperature chamber
The temperature chamber is set to the highest operating temperature

The EUT is turned on at nominal supply voltage and the carrier frequency is measured at startup, at 2
minutes, 5 minutes and 10 minutes after EUT is energized

The EUT is turned off again

The temperature of the chamber is lowered by 10 °C

The carrier frequency measurement is repeated after temperature has stabilized
The procedure is repeated until the lowest operating frequency is reached

w N

No g s

Test Procedure when varying supply voltage

1. The EUT is supplied with nominal supply voltage or a fully charged battery at room temperature (15 to
25 °C)
2. The carrier frequency is measured

3. The procedure is repeated at 85 % and 115 % of the nominal supply voltage or at the battery endpoint
for battery operated equipment

Test Procedure of carrier frequency measurement

=

The emission spectrum is measured using a resolution band width of 100 kHz with peak detection and
maximum hold

The peak of the emission spectrum is determined

The left most frequency f; 10 dB below the peak emission is searched

The right most frequency f; 10 dB below the peak emission is searched

The center frequency is calculated from f; = (f1+f2)/2

The center frequency and the deviation from the nominal center frequency are recorded

o gkl wN
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3.5.6 Results
Test Results - 5180 MHz - Variation of ambient temperature
Nominal ) L
Frequency Voltage [V] Tem;[JO%r]ature ;I(?:isa?ifé?]r Frt[e,\(jlllj_'ezr]lcy De[z:_?il]on

[MHZz]
5180 3.3 85 0 5180.122 122
5180 3.3 85 2 5180.136 136
5180 3.3 85 5 5180.136 136
5180 3.3 85 10 5180.134 134
5180 3.3 80 0 5180.106 106
5180 3.3 80 2 5180.120 120
5180 3.3 80 5 5180.122 122
5180 3.3 80 10 5180.122 122
5180 3.3 70 0 5180.018 18
5180 3.3 70 2 5180.048 48
5180 3.3 70 5 5180.046 46
5180 3.3 70 10 5180.047 47
5180 3.3 60 0 5179.986 -14
5180 3.3 60 2 5180.008 8
5180 3.3 60 5 5180.008 8
5180 3.3 60 10 5180.008 8
5180 3.3 50 0 5179.980 -20
5180 3.3 50 2 5179.988 -12
5180 3.3 50 5 5179.988 -12
5180 3.3 50 10 5179.988 -12
5180 3.3 40 0 5179.980 -20
5180 3.3 40 2 5179.980 -20
5180 3.3 40 5 5179.980 -20
5180 3.3 40 10 5179.980 -20
5180 3.3 30 0 5179.989 -11
5180 3.3 30 2 5179.981 -19
5180 3.3 30 5 5179.980 -20
5180 3.3 30 10 5179.980 -20
5180 3.3 20 0 5179.993 -7
5180 3.3 20 2 5179.985 -15
5180 3.3 20 5 5179.986 -14
5180 3.3 20 10 5179.985 -15
5180 3.3 10 0 5180.004 4
5180 3.3 10 2 5179.994 -6
5180 3.3 10 5 5179.993 -7
5180 3.3 10 10 5179.994 -6
5180 3.3 0 0 5180.012 12
5180 3.3 0 2 5180.003 3
5180 3.3 0 5 5180.003 3
5180 3.3 0 10 5180.003 3
5180 3.3 -10 0 5180.013 13
5180 3.3 -10 2 5180.010 10
5180 3.3 -10 5 5180.010 10
5180 3.3 -10 10 5180.010 10
5180 3.3 -20 0 5180.010 10
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5180 3.3 -20 2 5180.014 14
5180 3.3 -20 5 5180.014 14
5180 3.3 -20 10 5180.014 14
5180 3.3 -30 0 5180.004 4
5180 3.3 -30 2 5180.010 10
5180 3.3 -30 5 5180.010 10
5180 3.3 -30 10 5180.010 10
Test Results - 5180 MHz - Variation of supply voltage
Nominal o Frequency Deviation
Frequency Voltage [V] Temperature [°C] [MHz] [kHz]
[MHZz]
5180 3.3 20 5179.983 -17
5180 3.47 20 5180.002 2
5180 3.0 20 5179.997 -3

nominal voltage as required by ANSI 63.10.

Comment: Minimum and maximum voltagages defined by manufacturer do not cover the +15% variations of
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3.6 Test Conditions and Results - AC power line conducted emissions
3.6.1 Information
Test Information
Reference FCC 15.207
Measurement Method ANSI C63.10 6.2
Operator Wilfried Treffke
Date 2018-11-29
3.6.2 Limits
Limits
Frequency [MHZz] Quasi-Peak [dBuV] Average [dBuV]
0.15-0.5 66 - 56* 56 - 46*
05-5 56 46
5-30 60 50
* Limit decreases linearly with the logarithm of the frequency
3.6.3 Setup
Test Setup
Shielded Room
Back of shieldedroom
40 cm from rearof EUT
Supply
Cable
Receiver AMMN (LISH)
Al
LISN boundedto ground plane
RF Cable
3.6.4 Equipment
Test Software
Description Manufacturer Name Version
EMC Software DARE Instruments RadiMation 2016.1.10
Test Equipment
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
EMI Test Receiver R&S ESR7 EF00943 | 2018-07 2019-07
LISN R&S ESH3-Z5 EF00036 | 2017-01 | 2019-01
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EMI voltage test in the ac-mains according to FCC part 15B

Project number: GOM-1810-7783

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
LISN:

Mode:

Test Date:
Note:

= FCC §15.107 Class B AV

RBW: 9 kHz, Neutral Max Peak

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH

Mr. Treftke

Tnom: 22.3°C, Unom: 120 VAC / 60 Hz

ESH3-Z5 (N)
IEEE 802.11

2018-11-29

——— FCC §15.107 Class B QP

—— RBW: 9kHz, Neutral Max Quasi Peak

RBW: 9 kHz, Neutral Max Average

Index 3

8o+

70+

T

60,

:1\

501 3

Voltage (dBpV)
3]

8
%H

=
=== [Xq

PR -
0 { \ A /M \ W\/‘\'/\/W ha N
L L\/ % L M .,/"/ W

10

ot

150k 300 k 500 k600 k 1™ 2M 3M 5M 10M 20M 30M

Frequency (Hz)
Peak Number Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status
Difference

1 162.6 kHz 48.69 dBuv 65.33 dBuvV -16.64 dB Pass
2 477.15 kHz 42.64 dBuv 56.39 dBuvV -13.75 dB Pass
3 519 kHz 42.53 dBuv 56 dBuvV -13.47 dB Pass
Peak Number Frequency Average Average Limit Average Difference Average Status
1 162.6 kHz 32.74 dBpv 55.33 dBuvV -22.59 dB Pass
2 477.15 kHz 34.48 dBuv 46.39 dBuv -11.91 dB Pass
3 519 kHz 35.6 dBuV 46 dBuv -10.4 dB Pass
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EMI voltage test in the ac-mains according to FCC part 15B

Project number: GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 22.3°C, Unom: 120 VAC / 60 Hz
LISN: ESH3-Z5 (L)
Mode: IEEE 802.11
Test Date: 2018-11-29
Note:
Index 4
— FCC §15.107 Class B AV = FCC §15.107 Class B QP RBW: 9kHz, Line 1 Max Average
RBW: 9 kHz, Line 1 Max Peak —— RBW: 9 kHz, Line 1 Max Quasi Peak
80+
70+
~—
60 -
o~
5018
= N
Z [ 7
N ?
e r X
s r
mAjm\
» i
a1
20 AA A A/[\M( fx 4 v Y \ u_v:A".'Mv‘r WM Py N
T IV LAY
10 : \l
ot
150k 300 k 500 k600 k 1™ 2M 3M 5M 10M 20M 30M
Frequency (Hz)
Peak Number Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status
Difference
1 523.95 kHz 38.04 dBuv 56 dBuvV -17.96 dB Pass
2 162.15 kHz 48.79 dBuv 65.35 dBuvV -16.56 dB Pass
Peak Number Frequency Average Average Limit Average Difference Average Status
1 523.95 kHz 28.58 dBuvV 46 dBuv -17.42 dB Pass
2 162.15 kHz 29.72 dBpvV 55.35 dBuvV -25.63 dB Pass
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3.7 Test Conditions and Results - Transmitter radiated emissions

3.7.1 Information

Test Information

Reference FCC 15.407(b)

Measurement Method KDB 789033 G

Operator Toralf Jahn

Date 2018-10-01
3.7.2 Limits

Limits - Restricted frequency bands and below 1 GHz

Frequency [MHz] Detector Field strength [uV/m] MeasurenEr?]r]lt distance
0.009 - 0.09 Average 2400/F[kHz] 300
0.09 - 0.110 Quasi-Peak 2400/F[kHz] 300

0.110 - 0.490 Average 2400/F[kHz] 300
0.490 - 1.705 Quasi-Peak 24000/F[kHz] 30
1.705 - 30.0 Quasi-Peak 30 30
30-88 Quasi-Peak 100 3
88 - 216 Quasi-Peak 150 3
216 - 960 Quasi-Peak 200 3
960 - 1000 Quasi-Peak 500 3
>1000 Average 500 3

Limits - Outside restricted frequency bands above 1 GHz

Power limit Field strength limit Measurement distance
Frequency band [MHz] [dBm EIRP] [dBuV/m] [m]
5150 - 5250 -27 dBm/MHz 68.2 3
5250 - 5350 -27 dBm/MHz 68.2 3
5470 - 5725 -27 dBm/MHz 68.2 3
-27 dBm/MHz @ +75
5725 - 5850 MHz from band edge 68.3 3
10 to -27 dBm/MHz @
5725 - 5850 +25 to £75 MHz from 105.3 to 68.3 3
band edge
15.6 to 10 dBm/MHz @
5725 - 5850 %5 to +25 MHz from band 110.8 to 105.3 3
edge
27 to 15.6 dBm/MHz @
5725 - 5850 +0 to +5 MHz from band 122.2t0 110.8 3
edge
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3.7.3 Setup

Test Setup < 30 MHz

Semi anechole chamber (3 meter)

Amplifier

—

Turn Table

Controller | m

Test Setup 30 - 1000 MHz

Semi anechoic chamber (3 meter)

Amplifier
Matrix

. ‘Ground Plane
ecemer -E
Tower+
TurnTable = o [N
Controller

Test Setup > 1 GHz

Semi anechoic chamber (3 meter)

Amplifier
Matrix |:':|
. il
Receiver .—' Ground Plane
5 = o—

Tower+
TurnTable g [

Controller
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3.7.4 Equipment

Test Software
Description Manufacturer Name Version
EMC Software DARE Instruments RadiMation 2015.2.4
Test Equipment 30 - 1000 MHz
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Anechoic Chamber Frankonia AC1 EF00062 | 2018-07 2021-07
. . N9038A-

Measurement Receiver Agilent 526/WXP EF01070 | 2018-08 2019-08
Antenna R&S HK 116 EF00030 | 2016-04 | 2019-04
Antenna R&S HL 223 EF00187 | 2016-05 | 2019-05

Test Equipment > 1 GHz
Description Manufacturer Model Identifier | Cal. Date | Cal. Due
Anechoic Chamber Frankonia AC1 EF00062 | 2018-07 | 2021-07
. . N9038A-
Measurement Receiver Agilent 526/ \WXP EF01070 | 2018-08 | 2019-08
Spectrum analyzer R&S FSwW43 EF00896 | 2018-07 2019-07
Antenna Schwarzbeck BBHA 9120D EF01153 | 2018-09 | 2019-09
Antenna Amplifier Research AT4560 EF01152 | 2018-10 | 2019-10
40GHz Standard Gain Horn . 22240-25 Amp.
with Amplifier Flann Microwave Ltd CBL26402075 EF00301 | 2016-11 2019-11
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3.7.5 Procedure

Test Procedure < 30 MHz

EUT is placed on a non conducting support at the center of a turn table 0.8 m above the ground
EUT set to test mode

The EUT is rotated through 360°

The emissions are measured with peak detector and max hold

All significant emissions are measured again using the corresponding final detector

a > wbdpRE

Test Procedure 30 - 1000 MHz

EUT is placed on a non conducting support at the center of a turn table 0.8 m above the ground
EUT set to test mode

The receiver is set to peak detection with max hold

The EUT is rotated through 360° and the height of the antenna is varied from 1 m to 4 m

All significant emissions are measured again using the corresponding final detector

a > wbdpRE

Test Procedure > 1 GHz

EUT is placed on a non conducting support at the center of a turn table 1.5 m above the ground
EUT set to test mode

The receiver is set to peak detection with max hold

The EUT is rotated through 360° and the height of the antenna is varied from 1 mto 4 m

All significant emissions are measured again using the corresponding final detector

ahrwdpRE
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3.7.6 Results
Test Results - 5180 MHz - OFDM
Emission Level Det. Pol. Limit Margin
[MHZz] [dBuV/m] [dBuV/m] [dB]
149.9958 39.10 pk hor 68.20 -29.13
149.9958 37.30 gpk hor 43.50 -06.24
149.9958 42.80 pk ver 68.20 -25.39
149.9958 41.50 gpk ver 43.50 -01.99
247.4932 40.30 pk hor 68.20 -27.95
247.4932 39.80 gpk hor 46.00 -06.18
247.4932 35.20 pk ver 68.20 -32.98
247.4932 34.10 gpk ver 46.00 -11.95
4731 50.93 pk hor 68.20 -17.27
4731 38.58 RMS hor 54.00 -15.42
4936 56.59 pk hor 68.20 -11.61
4936 41.51 RMS hor 54.00 -12.49
4956 52.58 pk hor 68.20 -15.62
4956 40.12 RMS hor 54.00 -13.88
5115 47.27 pk hor 68.20 -20.93
5115 35.57 RMS hor 54.00 -18.43
5149 59.26 pk hor 68.20 -08.94
5149 46.05 RMS hor 54.00 -07.95
5439 56.50 pk hor 68.20 -11.70
5439 42.76 RMS hor 54.00 -11.24
10355 51.73 pk hor 68.20 -16.47
10355 51.21 pk ver 68.20 -16.99
15544 45.14 pk hor 68.20 -23.06
20709 39.76 pk ver 68.20 -28.44
Test Results - 5240 MHz - OFDM
Emission Level Det. Pol. Limit Margin
[MHZz] [dBuV/m] [dBuVv/m] [dB]
1039 49.16 pk hor 68.20 -19.04
1039 48.02 RMS hor 54.00 -05.98
1134 42.51 pk ver 68.20 -25.69
1500 47.11 pk hor 68.20 -21.09
1500 43.76 RMS hor 54.00 -10.24
4992 55.75 pk hor 68.20 -12.45
4992 42.89 RMS hor 54.00 -11.11
5499 59.22 pk hor 68.20 -08.98
5499 44.33 RMS hor 68.20 -23.87
8736 45.86 pk hor 68.20 -22.34
10477 46.79 pk hor 68.20 -21.41
10477 48.72 pk ver 68.20 -19.48
14472 47.01 pk ver 68.20 -21.19
15712 44.75 pk ver 68.20 -23.45
15720 44.73 pk hor 68.20 -23.47
20952 40.08 pk ver 68.20 -28.12
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Test Results - 5190 MHz - HT40

Emission Level Det. Pol. Limit Margin
[MHz] [dBuVv/m] [dBuVv/m] [dB]
1040 48.85 pk hor 68.20 -19.35
1040 47.47 RMS hor 54.00 -06.53
1488 43.64 pk hor 68.20 -24.56
1488 41.11 RMS hor 54.00 -12.89
4911 53.37 pk hor 68.20 -14.83
4911 41.95 RMS hor 54.00 -12.05
5149 63.17 pk hor 68.20 -05.03
5149 48.40 RMS hor 54.00 -05.60
5149 50.14 pk ver 68.20 -18.06
5149 36.78 RMS ver 54.00 -17.22
5493 50.03 pk hor 68.20 -18.17
5493 40.08 RMS hor 68.20 -28.12
5560 52.72 pk hor 68.20 -15.48
5560 41.48 RMS hor 68.20 -26.72
7522 48.33 pk ver 68.20 -19.87

Test Results - 5230 MHz - HT40

Emission Level Det. Pol. Limit Margin
[MHz] [dBuv/m] [dBuVv/m] [dB]
4933 53.19 pk hor 68.20 -15.01
4933 42.44 RMS hor 54.00 -11.56

Test Results - 5310 MHz - HT40

Emission Level Det. Pol. Limit Margin
[MHZz] [dBuv/m] [dBuVv/m] [dB]
1040 48.83 pk hor 68.20 -19.37
1040 47.48 RMS hor 54.00 -06.52
1488 43.66 pk hor 68.20 -24.54
1488 41.09 RMS hor 54.00 -12.91
4933 53.57 pk hor 68.20 -14.63
4933 42.50 RMS hor 54.00 -11.50
5363 62.69 pk hor 68.20 -05.51
5363 50.22 RMS hor 54.00 -03.78
5407 53.69 pk hor 68.20 -14.51
5407 41.02 RMS hor 54.00 -12.98
5555 55.74 pk hor 68.20 -12.46
5555 45.26 RMS hor 68.20 -22.94
8845 46.20 pk hor 68.20 -22.00
14552 47.27 pk hor 68.20 -20.93
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Test Results - 5500 MHz - OFDM
Emission Level Det. Pol. Limit Margin
[MHZz] [dBuV/m] [dBuV/m] [dB]
1038 48.57 pk hor 68.20 -19.63
1499 43.03 pk ver 68.20 -25.17
4989 53.40 pk hor 68.20 -14.80
4989 42.32 RMS hor 54.00 -11.68
5449 55.77 pk hor 68.20 -12.43
9170 51.55 pk hor 68.20 -16.65
9170 41.41 RMS hor 54.00 -12.59
11000 49.76 pk hor 68.20 -18.44
11000 38.36 RMS hor 54.00 -15.64
18642 36.75 pk ver 68.20 -31.45
22000 44.72 pk ver 68.20 -23.48
22000 29.83 RMS ver 68.20 -38.37
Test Results - 5600 MHz - OFDM
Emission Level Det. Pol. Limit Margin
[MHZz] [dBuV/m] [dBuV/m] [dB]
1039 49.80 pk hor 68.20 -18.40
1039 48.96 RMS hor 54.00 -05.04
1499 43.16 pk ver 68.20 -25.04
5329 55.56 pk hor 68.20 -12.64
5329 42.81 RMS hor 68.20 -25.39
7467 60.10 pk hor 68.20 -08.10
7467 53.29 RMS hor 54.00 -00.71
9337 50.91 pk hor 68.20 -17.29
9337 40.30 RMS hor 54.00 -13.70
22396 41.04 pk ver 68.20 -27.16
Test Results - 5510 MHz - HT40
Emission Level Limit Margin
[MHz] [dBV/m] Det. Pol. [dBRV/m] [dB]
1038 48.57 pk hor 68.20 -19.63
4933 51.55 pk hor 68.20 -16.65
4933 39.92 RMS hor 54.00 -14.08
5470 62.33 pk hor 68.20 -05.87
5470 49.30 RMS hor 68.20 -18.90
7347 51.41 pk hor 68.20 -16.79
7347 44.09 RMS hor 54.00 -09.91
9171 43.91 pk hor 68.20 -24.29
14600 48.51 pk hor 68.20 -19.69
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Test Results - 5590 MHz - HT40

Emission Level Det. Pol. Limit Margin
[MHz] [dBuVv/m] [dBuVv/m] [dB]
1038 48.49 pk hor 68.20 -19.71
5333 53.67 pk hor 68.20 -14.53
5333 42.46 RMS hor 68.20 -25.74
7453 54.67 pk hor 68.20 -13.53
7453 48.28 RMS hor 54.00 -05.72
9312 44.60 pk hor 68.20 -23.60
14584 47.36 pk hor 68.20 -20.84

Test Results - 5670 MHz - HT40

Emission Level Det. Pol. Limit Margin
[MHz] [dBuVv/m] [dBuVv/m] [dB]
1000 42.92 pk hor 68.20 -25.28
1000 38.17 RMS hor 54.00 -15.83
1039 49.09 pk hor 68.20 -19.11
1039 47.95 RMS hor 54.00 -06.05
1499 42.78 pk ver 68.20 -25.42
5016 43.97 pk ver 68.20 -24.23
5414 54.24 pk hor 68.20 -13.96
5414 42.66 RMS hor 54.00 -11.34
5460 55.41 pk hor 68.20 -12.79
5460 43.39 RMS hor 68.20 -24.81
5726 62.36 pk hor 68.20 -05.84
5726 50.34 RMS hor 68.20 -17.86
7560 53.46 pk hor 68.20 -14.74
7560 46.63 RMS hor 54.00 -07.37

Test Results - 5700 MHz - OFDM

Emission Level Det. Pol. Limit Margin
[MHZ] [dBuV/m] [dBuV/m] [dB]
1000 48.12 pk hor 68.20 -20.08
1000 44.78 RMS hor 54.00 -09.22
1040 49.60 pk hor 68.20 -18.60
1040 48.46 RMS hor 54.00 -05.54
1250 43.15 pk ver 68.20 -25.05
1250 38.18 RMS ver 68.20 -30.02
1500 45.41 pk hor 68.20 -22.79
1500 41.69 RMS hor 54.00 -12.31
1500 43.96 pk ver 68.20 -24.24
1500 41.09 RMS ver 54.00 -12.91
5462 54.38 pk hor 68.20 -13.82
5462 42.95 RMS hor 68.20 -25.25
7600 57.97 pk hor 68.20 -10.23
7600 50.65 RMS hor 54.00 -03.35
7600 50.96 pk ver 68.20 -17.24
7600 41.53 RMS ver 54.00 -12.47
9503 47.68 pk hor 68.20 -20.52
9503 37.11 RMS hor 68.20 -31.09
11399 52.33 pk hor 68.20 -15.87

Test Report No.: GOM-1810-7783-TFC407WF-V01
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11399 40.99 RMS hor 54.00 -13.01
11399 49.33 pk ver 68.20 -18.87
11399 38.52 RMS ver 54.00 -15.48
22806 39.49 pk ver 68.20 -28.71
Test Results - 5745 MHz - OFDM
Emission Level Det. Pol. Limit Margin
[MHZz] [dBuV/m] [dBuV/m] [dB]
1039 49.07 pk hor 68.20 -19.13
1039 47.75 RMS hor 54.00 -06.25
1187 40.67 pk ver 68.20 -27.53
3830 51.61 pk hor 68.20 -16.59
3830 40.42 RMS hor 54.00 -13.58
5379 48.99 pk hor 68.20 -19.21
5379 37.02 RMS hor 54.00 -16.98
7660 57.04 pk hor 68.20 -11.16
7660 49.90 RMS hor 54.00 -04.10
11488 47.99 pk hor 68.20 -20.21
11488 47.77 pk ver 68.20 -20.43
Test Results - 5755 MHz — HT40
Emission Level Det. Pol. Limit Margin
[MHZz] [dBuV/m] [dBuVv/m] [dB]
1499 38.99 pk ver 68.20 -29.21
1581 40.71 pk ver 68.20 -27.49
5445 46.88 pk hor 68.20 -21.32
5445 36.40 RMS hor 54.00 -17.60
7673 54.38 pk hor 68.20 -13.82
7673 47.65 RMS hor 54.00 -06.35
Test Results - 5785 MHz - OFDM
Emission Level Det. Pol. Limit Margin
[MHZz] [dBpV/m] [dBpVv/m] [dB]
1039 48.47 pk hor 68.20 -19.73 dB
1039 47.16 RMS hor 54.00 -6.84 dB
3857 51.67 pk hor 68.20 -16.53 dB
3857 41.26 RMS hor 54.00 -12.74 dB
5390 49.20 pk hor 68.20 -19.dB
5390 35.43 RMS hor 54.00 -18.57 dB
7713 57.70 pk hor 68.20 -10.5 dB
7713 51.43 RMS hor 54.00 -2.57 dB
11570 53.69 pk hor 68.20 -14.51 dB
11570 42.08 RMS hor 54.00 -11.92 dB
11571 51.96 pk ver 68.20 -16.24 dB
11571 40.72 RMS ver 54.00 -13.28 dB
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Test Results - 5795 MHz - HT40

Emission Level Det. Pol. Limit Margin
[MHZz] [dBuV/m] [dBuV/m] [dB]
1038 46.47 pk hor 68.20 -21.73
1581 40.31 pk ver 68.20 -27.89
3760 39.43 pk ver 68.20 -28.77
3866 43.52 pk hor 68.20 -24.68
5351 46.59 pk hor 68.20 -21.61
5351 36.29 RMS hor 54.00 -17.71
7727 56.10 pk hor 68.20 -12.10
7727 50.26 RMS hor 54.00 -03.74

Test Results - 5825 MHz - OFDM

Emission Level Det. Pol. Limit Margin
[MHZz] [dBuV/m] [dBuV/m] [dB]
1038 48.12 pk hor 68.20 -20.08
1187 40.88 pk ver 68.20 -27.32
1499 41.92 pk ver 68.20 -26.28
2500 36.30 pk ver 68.20 -31.90
2500 26.37 RMS ver 54.00 -27.63
3885 45.65 pk hor 68.20 -22.55
5007 43.89 pk ver 68.20 -24.31
5447 52.27 pk hor 68.20 -15.93
5447 39.55 RMS hor 54.00 -14.45
6087 62.48 pk hor 68.20 -05.72
6087 48.05 RMS hor 68.20 -20.15
10950 43.30 pk hor 68.20 -24.90
11040 43.69 pk ver 68.20 -24.51
11648 48.47 pk hor 68.20 -19.73
11649 50.69 pk ver 68.20 -17.51
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Product Service

ANNEX A Transmitter spurious emissions

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5180 MHz
Test Date: 2019-01-18
Note:
Index 167
FCC 15.407 PK FCC 15.407 QP RBW: 120 kHz, Horizontal Max Peak
—— RBW: 120 kHz, Horizontal Max Quasi Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Status
149.9958 MHz 39.1 dBpv/m 68.2 dBuv/m -29.13 dB Pass
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
149.9958 MHz 37.3 dBuVv/m 43.5 dBuVv/m -6.24 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5180 MHz
Test Date: 2019-01-18
Note:
Index 166
FCC 15.407 PK — FCC 15.407 QP RBW: 120 kHz, Vertical Max Peak —— RBW: 120 kHz, Vertical Max Quasi Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
149.9958 MHz 42.8 dBuV/m 68.2 dBuVv/m -25.39 dB Pass
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
149.9958 MHz 41.5 dBpuv/m 43.5 dBuv/m -1.99 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5180 MHz
Test Date: 2019-01-18
Note:
Index 169
FCC 15.407 PK FCC 15407 QP RBW: 120 kHz, Horizontal Max Peak
—— RBW: 120 kHz, Horizontal Max Quasi Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Status
247.4932 MHz 40.3 dBuV/m 68.2 dBuVv/m -27.95 dB Pass
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
247.4932 MHz 39.8 dBpv/m 46 dBpVv/m -6.18 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Product Service

Spurious emissions according to FCC 15.407

Index 168

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5180 MHz
Test Date: 2019-01-18
Note:
FCC 15.407 PK — FCC 15.407 QP RBW: 120 kHz, Vertical Max Peak —— RBW: 120 kHz, Vertical Max Quasi Peak
80
704
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Electrical Field (dBuV/m)
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200M 300M 400 M 500 M 600 M 700M 800M 1G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
247.4932 MHz 35.2 dBuV/m 68.2 dBuVv/m -32.98 dB Pass
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
247.4932 MHz 34.1 dBpV/m 46 dBuv/m -11.95 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Spurious emissions according to FCC 15.407

Index 14

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Spurious emissions according to FCC 15.407

Index 15

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Spurious emissions according to FCC 15.407

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note:
Index 18

- FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Electrical Field (dBuV/m)
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
4.731 GHz 50.93 dBuV/m 68.2 dBuVv/m -17.27 dB Pass
4.936 GHz 56.59 dBuV/m 68.2 dBuVv/im -11.61 dB Pass
4.956 GHz 52.58 dBuV/m 68.2 dBuVv/im -15.62 dB Pass
5.115 GHz 47.27 dBuV/m 68.2 dBuV/m -20.93 dB Pass
5.149 GHz 59.26 dBuV/m 68.2 dBuV/im -8.94 dB Pass
5.439 GHz 56.5 dBuVv/m 68.2 dBuVv/im -11.7 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
4.731 GHz 38.58 dBuv/m 54 dBuV/m -15.42 dB Pass
4.936 GHz 41.51 dBpV/m 54 dBuV/m -12.49 dB Pass
4.956 GHz 40.12 dBpV/m 54 dBuV/m -13.88 dB Pass
5.115 GHz 35.57 dBpv/im 54 dBuV/m -18.43 dB Pass
5.149 GHz 46.05 dBpV/m 54 dBuV/m -7.95dB Pass
5.439 GHz 42.76 dBpV/m 54 dBuV/m -11.24 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 17

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
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Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 19

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note: lower bandedge
o FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 49

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-27
Note: lower bandedge
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 20

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note: upper bandedge
o FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

GOM-1810-

7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH

Charline Gr

af

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Vertical

Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-27
Note: upper bandedge
Index 50
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Product Service

Spurious emissions according to FCC 15.407

Index 21

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
10.355 GHz 51.73 dBuV/m 68.2 dBuVv/m -16.47 dB
15.544 GHz 45.14 dBuV/im 68.2 dBuV/m -23.06 dB

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Index 22

Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note:
& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
10.355 GHz 51.21 dBuV/m 68.2 dBuVv/m -16.99 dB
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Spurious emissions according to FCC 15.407

Index 24

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note:
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Spurious emissions according to FCC 15.407

Index 25

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-20
Note:
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status

20.709 GHz 39.76 dBpV/m 68.2 dBuV/m -28.44 dB

Pass
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Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Flann Microwave Ltd 22240-25+CBL26402075, Horizontal

1 m converted to 3m

Index 45

Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-27
Note:
85 FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Flann Microwave Ltd 22240-25+CBL26402075, Vertical
1 m converted to 3m

Mode: TX; IEEE 802.11a; 6Mbps; 5180 MHz
Test Date: 2018-12-27
Note:
Index 43
85 FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Veertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins
Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note:
Index 89
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak

80
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—~ 60 ||
: |
Z L
3
3 50—
g T N

30

20

1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.04 GHz 48.85 dBuV/m 68.2 dBuVv/m -19.35dB Pass
1.488 GHz 43.64 dBuv/m 68.2 dBuVv/m -24.56 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1.04 GHz 47.47 dBuV/m 54 dBpV/m -6.53 dB Pass
1.488 GHz 41.11 dBuV/m 54 dBuV/m -12.89 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins
Product Service

Spurious emissions according to FCC 15.407

Index 90

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

Antenna:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

ENWF9201A1EF
Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

Index 94

Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
80

~

gl

~
o

&

3

Electrical Field (dBuV/m)
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.911 GHz 53.37 dBuV/m 68.2 dBuVv/m -14.83 dB Pass
5.493 GHz 50.03 dBuV/m 68.2 dBuVv/im -18.17 dB Pass
5.56 GHz 52.72 dBpV/m 68.2 dBuV/m -15.48 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
4.911 GHz 41.95 dBuV/m 54 dBuV/m -12.05 dB Pass
5.493 GHz 40.08 dBuVv/m 68.2 dBuV/m -28.12 dB Pass
5.56 GHz 41.48 dBuV/m 68.2 dBuV/m -26.72 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m

Index 91

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note:
& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Vertical Max Peak
80+
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
7.522 GHz 48.33 dBuV/m 68.2 dBuVv/m -19.87 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note: lower bandedge
Index 95
o FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.149 GHz 63.17 dBuV/m 68.2 dBuVv/m -5.03 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.149 GHz 48.4 dBpVv/m 54 dBpV/m -5.6 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note: lower bandedge
Index 92
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.149 GHz 50.14 dBuV/m 68.2 dBuVv/m -18.06 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.149 GHz 36.78 dBpVv/m 54 dBpV/m -17.22 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

3m

Index 96

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note: upper bandedge
85 FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note: upper bandedge
Index 93
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)

GOM-1810-

7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH

Charline Gr

af

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Vertical

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 118 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance:

1 m converted to 3m

Index 97

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

1 m converted to 3m

Index 98

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Amplifier Research AT4560, Horizontal
1 m converted to 3m

Index 73

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 74

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5190 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 109

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 108

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

3m

Index 102

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note:

85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
4.933 GHz 53.19 dBuV/m 68.2 dBuVv/m -15.01 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
4.933 GHz 42.44 dBuV/im 54 dBuV/m -11.56 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 125 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 105

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note:

85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance:

3m

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note: lower bandedge
Index 103
85 FCC 15407PK == FCC 15407RMS = ——— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m

Index 106

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note: lower bandedge
FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 128 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

3m

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note: upper bandedge
Index 104
85 FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 129 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Vertical

3m

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note: upper bandedge
Index 107
FCC15407PK ~——— FCC15407RMS ~——— RBW: 1MHz, Vertical MaxPeak ~ ——— RBW: 1 MHz, Vertical Max RMS
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance:

1 m converted to 3m

Index 100

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note:
& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

1 m converted to 3m

Index 99

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Amplifier Research AT4560, Horizontal
1 m converted to 3m

TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz

2018-12-28

FCC 15407PK == FCC 15407RMS = ——— RBW: 1 MHz, Horizontal Max Peak

Index 76
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Amplifier Research AT4560, Vertical
1 m converted to 3m

Index 75

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5230 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins
Product Service

Spurious emissions according to FCC 15.407

Index 46

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.039 GHz 49.16 dBuV/m 68.2 dBuVv/m -19.04 dB Pass
1.5 GHz 47.11 dBuV/im 68.2 dBuV/m -21.09 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1.039 GHz 48.02 dBpV/m 54 dBuV/m -5.98 dB Pass
1.5 GHz 43.76 dBuV/m 54 dBuV/m -10.24 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins
Product Service

Spurious emissions according to FCC 15.407

Index 47

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.134 GHz 42.51 dBuV/m 68.2 dBuVv/m -25.69 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Horizontal
3m

Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note:
Index 52

& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
4.992 GHz 55.75 dBuV/m 68.2 dBuVv/m -12.45 dB Pass
5.499 GHz 59.22 dBuV/m 68.2 dBuVv/im -8.98 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
4.992 GHz 42.89 dBuVv/m 54 dBuV/m -11.11 dB Pass
5.499 GHz 44.33 dBuV/m 68.2 dBuVv/m -23.87 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 51

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 138 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note: lower bandedge
Index 53
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Vertical

Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note: lower bandedge
Index 55
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 54

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note: upper bandedge
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note: upper bandedge
Index 56
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 142 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance:

1 m converted to 3m

Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note:
Index 58
& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
10.477 GHz 46.79 dBuV/m 68.2 dBuVv/m -21.41 dB Pass
15.72 GHz 44.73 dBuV/m 68.2 dBuV/m -23.47 dB Pass
8.736 GHz 45.86 dBuVv/m 68.2 dBuV/m -22.34 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 143 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Index 57

Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note:
& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
10.477 GHz 48.72 dBuV/m 68.2 dBuVv/m -19.48 dB
14.472 GHz 47.01 dBuV/m 68.2 dBuV/m -21.19dB
15.712 GHz 44.75 dBuVv/m 68.2 dBuV/m -23.45 dB

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 72

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note:
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
80

70

3

Electrical Field (dBuV/m)
g

5

177G 18G 19G 200G 21G 2G 23G 24G

Frequency (Hz)

%G 265G

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Amplifier Research AT4560, Vertical

Measurement distance:

1 m converted to 3m

Index 71

Mode: TX; IEEE 802.11a; 6Mbps; 5240 MHz
Test Date: 2018-12-27
Note:
FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Veertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
20.952 GHz 40.08 dBuV/m 68.2 dBuVv/m -28.12 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 88

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.04 GHz 48.83 dBuV/m 68.2 dBuVv/m -19.37 dB Pass
1.488 GHz 43.66 dBuVv/m 68.2 dBuV/m -24.54 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1.04 GHz 47.48 dBuV/im 54 dBuV/m -6.52 dB Pass
1.488 GHz 41.09 dBuV/m 54 dBuV/m -12.91 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 87

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 148 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

3m

Index 81

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note:

85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.933 GHz 53.57 dBuV/m 68.2 dBuVv/m -14.63 dB Pass
5.407 GHz 53.69 dBuV/m 68.2 dBuV/m -14.51 dB Pass
5.555 GHz 55.74 dBpV/m 68.2 dBuV/m -12.46 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
4.933 GHz 42.5 dBuV/m 54 dBuV/m -11.5dB Pass
5.407 GHz 41.02 dBuV/m 54 dBuV/m -12.98 dB Pass
5.555 GHz 45.26 dBuVv/m 68.2 dBuV/m -22.94 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m

Index 84

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note:
. FCC15407PK ——— FCC15407RMS ——— RBW: 1 MHz, Vlertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

FCC 15407PK == FCC 15407RMS = ——— RBW: 1 MHz, Horizontal Max Peak

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

3m

TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
2018-12-28

lower bandedge

—— RBW: 1 MHz, Horizontal Max RMS

Index 82

Electrical Field (dBuV/m)

25

51G 511G

512G 513G 514G

Frequency (Hz)

515G

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

GOM-1810-

7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Vertical

Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note: lower bandedge
Index 85
FCC 15407PK === FCC 15407RMS ——— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins
Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note: upper bandedge

FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak

Index 83

—— RBW: 1 MHz, Horizontal Max RMS
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Electrical Field (dBuV/m)
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.363 GHz 62.69 dBuV/m 68.2 dBuVv/m -5.51 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.363 GHz 50.22 dBpuV/m 54 dBuV/m -3.78 dB Pass

Test Report No.: GOM-1810-7783-

TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m

Index 86

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note: upper bandedge
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 79

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note:

85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak

80

~

gl

3

&

3

3

Electrical Field (dBuV/m)
&

&
LO

oy { ARRERAR
|

8 9G 10G 1G 122G 13G 14G 15
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference

14.552 GHz 47.27 dBuV/m 68.2 dBuVv/m -20.93 dB

8.845 GHz 46.2 dBuV/m 68.2 dBuV/m -22 dB

G 16G

Peak Status
Pass
Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

1 m converted to 3m

Index 80

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note:
& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Index 77

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Amplifier Research AT4560, Vertical

1 m converted to 3m

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5310 MHz
Test Date: 2018-12-28
Note:
Index 78
FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Veertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins
Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note:
Index 59
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
80
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: 1
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B 50—
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§40 A | A | | ,
30
20
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.038 GHz 48.2 dBuV/m 68.2 dBuVv/m -20 dB Pass
1.499 GHz 46.21 dBuv/m 68.2 dBuVv/m -21.99 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins
Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note:
Index 60
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.038 GHz 42.8 dBuV/m 68.2 dBuVv/m -25.4 dB Pass
1.25 GHz 41.64 dBuV/m 68.2 dBuVv/m -26.56 dB Pass
1.581 GHz 41.67 dBuV/m 68.2 dBpv/m -26.53 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Horizontal
3m

Index 64

Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note:
85 FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Horizontal Max Peak
ot
70 f
ot
ot
g i m
I 9 J\ | ) I

Electrical Field (dBuV/m)
g &

Ly

30
25
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
4.988 GHz 55.92 dBuV/m 68.2 dBuVv/m -12.28 dB
5.437 GHz 53.56 dBuV/m 68.2 dBuV/m -14.64 dB
5.588 GHz 57.34 dBuV/m 68.2 dBuV/m -10.86 dB
Frequency RMS RMS Limit RMS Difference RMS Status
4.988 GHz 42.58 dBuV/m 54 dBuV/m -11.42 dB
5.437 GHz 41.08 dBuVv/m 54 dBuV/m -12.92 dB
5.588 GHz 45.4 dBuV/m 68.2 dBuV/m -22.8dB

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note:
Index 61
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.404 GHz 46.28 dBuV/m 68.2 dBuVv/m -21.92 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 65

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note: lower bandedge
o FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

GOM-1810-

7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH

Charline Gr

af

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Vertical

Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note: lower bandedge
Index 62
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH
Charline Graf
Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

3m

Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note: upper bandedge
Index 66
o FCC15407PK ~——— FCC15407RMS ~——— RBW: 1 MHz, Horizontal Max Peak ~ ——— RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.355 GHz 62.33 dBuV/m 68.2 dBuVv/m -5.87 dB Pass
5.361 GHz 58.18 dBuV/m 68.2 dBuV/m -10.02 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.355 GHz 49.58 dBuV/m 54 dBuV/m -4.42 dB Pass
5.361 GHz 46.07 dBuV/m 54 dBuV/m -7.93 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note: upper bandedge
Index 63
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note:
Index 67
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
10.637 GHz 46.08 dBuV/m 68.2 dBuVv/m -22.12dB Pass
8.864 GHz 46.94 dBuV/m 68.2 dBuV/m -21.26 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 167 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Index 68

Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note:
85 FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Veertical Max Peak
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Frequency Peak
47.91 dBuV/m

10.637 GHz
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Frequency (Hz)

Peak Limit
68.2 dBuVv/m

Peak Difference
-20.29 dB

15G

16G 177G

Peak Status

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Amplifier Research AT4560, Horizontal
1 m converted to 3m

Index 69

Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note:
FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Amplifier Research AT4560, Vertical

Measurement distance:

1 m converted to 3m

Mode: TX; IEEE 802.11a; 6Mbps; 5320 MHz
Test Date: 2018-12-27
Note:
Index 70
FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
21.271 GHz 41.55 dBuV/m 68.2 dBuVv/m -26.65 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins
Product Service

Spurious emissions according to FCC 15.407

Index 157

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5500 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.038 GHz 48.57 dBuV/m 68.2 dBuVv/m -19.63 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins
Product Service

Spurious emissions according to FCC 15.407

Index 154

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5500 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.499 GHz 43.03 dBuV/m 68.2 dBuVv/m -25.17 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH
Charline Graf

Tnom:

23°C, Vnom: 3.3 VDC

Index 156

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5500 MHz
Test Date: 2019-01-10
Note:

85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
4.989 GHz 53.4 dBuV/m 68.2 dBuVv/m -14.8 dB
5.449 GHz 55.77 dBpv/m 68.2 dBuVv/m -12.43 dB
Frequency RMS RMS Limit RMS Difference RMS Status
4.989 GHz 42.32 dBuV/m 54 dBpV/m -11.68 dB
5.449 GHz

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Vertical

Index 155

Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5500 MHz
Test Date: 2019-01-10
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF
Eurofins Product Service GmbH
Charline Graf
Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; IEEE 802.11a; 6 Mbps; 5500 MHz
Test Date: 2019-01-10
Note:
Index 158
& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
11 GHz 49.76 dBuV/m 68.2 dBuVv/m -18.44 dB Pass
9.17 GHz 51.55 dBuVv/m 68.2 dBuV/m -16.65 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
11 GHz 38.36 dBuV/m 54 dBuV/m -15.64 dB Pass
9.17 GHz 41.41 dBuV/m 54 dBuV/m -12.59 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

1 m converted to 3m

Index 159

Mode: TX; IEEE 802.11a; 6 Mbps; 5500 MHz
Test Date: 2019-01-10
Note:
85 FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 138

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5500 MHz
Test Date: 2019-01-10
Note:
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5500 MHz
Test Date: 2019-01-10
Note:
Index 137
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
18.642 GHz 36.75 dBuV/m 68.2 dBuVv/m -31.45 dB Pass
22 GHz 44.72 dBuv/m 68.2 dBuVv/m -23.48 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
18.642 GHz
22 GHz 29.83 dBuV/m 68.2 dBuVv/m -38.37 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 110

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5510 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.038 GHz 48.57 dBuV/m 68.2 dBuVv/m -19.63 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 111

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5510 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
80

70

3
|
—

8

Electrical Field (dBuV/m)

=
i
?
%
%
%_

1G 15G 2G 25G 3G

Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

3m

Index 113

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5510 MHz
Test Date: 2018-12-28
Note:

85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.933 GHz 51.55 dBuV/m 68.2 dBuVv/m -16.65 dB Pass
5.47 GHz 62.33 dBuV/m 68.2 dBuV/m -5.87 dB Pass
7.347 GHz 51.41 dBpV/m 68.2 dBuV/m -16.79 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
4.933 GHz 39.92 dBuV/m 54 dBuV/m -14.08 dB Pass
5.47 GHz 49.3 dBuV/m 68.2 dBuV/m -18.9dB Pass
7.347 GHz 44.09 dBuVv/m 54 dBuV/m -9.91 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 181 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 112

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5510 MHz
Test Date: 2018-12-28
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Index 114

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5510 MHz
Test Date: 2018-12-28
Note:

85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
14.6 GHz 48.51 dBuV/m 68.2 dBuVv/m -19.69 dB Pass
9.171 GHz 43.91 dBuVv/m 68.2 dBuV/m -24.29 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5510 MHz
Test Date: 2018-12-28
Note:
Index 115
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 135

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5510 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 136

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5510 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 122

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5590 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.038 GHz 48.49 dBuV/m 68.2 dBuVv/m -19.71 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 121

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5590 MHz
Test Date: 2018-12-28
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

3m

Index 119

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5590 MHz
Test Date: 2018-12-28
Note:

& FCC15407PK ~——— FCC 15407RMS ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
5.333 GHz 53.67 dBuV/m 68.2 dBuVv/m -14.53 dB Pass
7.453 GHz 54.67 dBuV/m 68.2 dBuV/m -13.53 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.333 GHz 42.46 dBuV/m 68.2 dBuV/m -25.74 dB Pass
7.453 GHz 48.28 dBuV/m 54 dBuV/m -5.72 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m

Index 120

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5590 MHz
Test Date: 2018-12-28
Note:
85 FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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<& eurofins
Product

Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5590 MHz
Test Date: 2018-12-28
Note:
Index 118
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
14.584 GHz 47.36 dBuV/m 68.2 dBuVv/m -20.84 dB Pass
9.312 GHz 44.6 dBuV/m 68.2 dBuV/m -23.6 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Index 117

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5590 MHz
Test Date: 2018-12-28
Note:
& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Index 134

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5590 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01
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Product Service

Spurious emissions according to FCC 15.407

Index 133

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5590 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC 15.407

Index 150

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5600 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.039 GHz 49.8 dBuV/m 68.2 dBuVv/m -18.4 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1.039 GHz 48.96 dBuV/m 54 dBuV/m -5.04 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Index 153

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5600 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.499 GHz 43.16 dBuV/m 68.2 dBuVv/m -25.04 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5600 MHz
Test Date: 2019-01-10
Note:
Index 151
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.329 GHz 55.56 dBuV/m 68.2 dBuVv/m -12.64 dB Pass
7.467 GHz 60.1 dBpVv/m 68.2 dBuVv/m -8.1dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.329 GHz 42.81 dBuv/m 68.2 dBuv/m -25.39 dB Pass
7.467 GHz 53.29 dBuV/m 54 dBuV/m -0.71 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

3m

Index 152

Mode: TX; IEEE 802.11a; 6 Mbps; 5600 MHz
Test Date: 2019-01-10
Note:
85 FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Veertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Product Service

Spurious emissions according to FCC 15.407

Index 161

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5600 MHz
Test Date: 2019-01-10
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
9.337 GHz 50.91 dBuV/m 68.2 dBuVv/m -17.29 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
9.337 GHz 40.3 dBuV/m 54 dBuV/m -13.7dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Index 160

Mode: TX; IEEE 802.11a; 6 Mbps; 5600 MHz
Test Date: 2019-01-10
Note:
85 FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01
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Product Service

Spurious emissions according to FCC 15.407

Index 139

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5600 MHz
Test Date: 2019-01-10
Note:
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC 15.407

Index 140

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5600 MHz
Test Date: 2019-01-10
Note:
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
22.396 GHz 41.04 dBuV/m 68.2 dBuVv/m -27.16 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5670 MHz
Test Date: 2019-01-10
Note:
Index 124
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1GHz 42.92 dBuV/m 68.2 dBuVv/m -25.28 dB Pass
1.039 GHz 49.09 dBuv/m 68.2 dBuVv/m -19.11 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1 GHz 38.17 dBpv/m 54 dBpV/m -15.83 dB Pass
1.039 GHz 47.95 dBuV/m 54 dBuV/m -6.05 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Product Service

Spurious emissions according to FCC 15.407

Index 127

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5670 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.499 GHz 42.78 dBuV/m 68.2 dBuVv/m -25.42 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH
Charline Graf
Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Horizontal

Index 125

Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5670 MHz
Test Date: 2019-01-10
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
5.414 GHz 54.24 dBpuV/m 68.2 dBuVv/m -13.96 dB Pass
5.46 GHz 55.41 dBpV/m 68.2 dBuV/m -12.79 dB Pass
5.726 GHz 62.36 dBuV/m 68.2 dBuV/m -5.84 dB Pass
7.56 GHz 53.46 dBuV/m 68.2 dBuV/m -14.74 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.414 GHz 42.66 dBuVv/m 54 dBuV/m -11.34 dB Pass
5.46 GHz 43.39 dBuVv/m 68.2 dBuV/m -24.81 dB Pass
5.726 GHz 50.34 dBuV/m 68.2 dBpV/m -17.86 dB Pass
7.56 GHz 46.63 dBuVv/m 54 dBuV/m -7.37 dB Pass
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m

Index 126

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5670 MHz
Test Date: 2019-01-10
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Peak Limit Peak Difference

68.2 dBuV/m -24.23 dB

Peak Status

Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance:

1 m converted to 3m

Index 130

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5670 MHz
Test Date: 2019-01-10
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Index 129

Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5670 MHz
Test Date: 2019-01-10
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01
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Product Service

Spurious emissions according to FCC 15.407

Index 131

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5670 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01
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Spurious emissions according to FCC 15.407

Index 132

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 MHz; MCSO0; 5670 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Spurious emissions according to FCC 15.407

Index 147

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5700 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1GHz 48.12 dBuV/m 68.2 dBuVv/m -20.08 dB Pass
1.04 GHz 49.6 dBuV/m 68.2 dBuV/m -18.6 dB Pass
1.5 GHz 45.41 dBuV/im 68.2 dBuV/m -22.79 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1GHz 44.78 dBuV/m 54 dBuV/m -9.22 dB Pass
1.04 GHz 48.46 dBuV/m 54 dBuV/m -5.54 dB Pass
1.5 GHz 41.69 dBuVv/m 54 dBuV/m -12.31dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Spurious emissions according to FCC 15.407

Index 146

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5700 MHz
Test Date: 2019-01-10
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
80
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Electrical Field (dBuV/m)
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L e e e M

20
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.25 GHz 43.15 dBuV/m 68.2 dBuVv/m -25.05 dB Pass
1.5 GHz 43.96 dBuVv/m 68.2 dBuV/m -24.24 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1.25 GHz 38.18 dBuvV/m 68.2 dBuV/m -30.02 dB Pass
1.5 GHz 41.09 dBuV/m 54 dBuV/m -12.91 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH

Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module

ENWF9201A1EF

Eurofins Product Service GmbH
Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Horizontal
3m

Index 149

Mode: TX; IEEE 802.11a; 6 Mbps; 5700 MHz
Test Date: 2019-01-10
Note:
85 FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Horizontal Max Peak
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4 45G 5G 55G 6G 65G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference
5.462 GHz 54.38 dBuV/m 68.2 dBuVv/m -13.82 dB

7.6 GHz 57.97 dBuV/m 68.2 dBuVv/im -10.23 dB
Frequency RMS RMS Limit RMS Difference
5.462 GHz 42.95 dBpV/m 68.2 dBuVv/im -25.25 dB

7.6 GHz 50.65 dBuV/m 54 dBuV/m -3.35dB

7G

Peak Status
Pass
Pass

RMS Status
Pass
Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.407

Project number:

Applicant:
EUT Name:

Model:
Test Site
Operator

Test Conditions:

Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m

Index 145

Mode: TX; IEEE 802.11a; 6 Mbps; 5700 MHz
Test Date: 2019-01-10
Note:

85 FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Veertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
7.6 GHz 50.96 dBuV/m 68.2 dBuVv/m -17.24 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
7.6 GHz 41.53 dBuVv/m 54 dBuV/m -12.47 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; IEEE 802.11a; 6 Mbps; 5700 MHz
Test Date: 2019-01-10
Note:
Index 143
& FCC 15407PK == FCC 15407RMS ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
11.399 GHz 52.33 dBuV/m 68.2 dBuVv/m -15.87 dB Pass
9.503 GHz 47.68 dBuV/m 68.2 dBuV/m -20.52 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
11.399 GHz 40.99 dBuVv/m 54 dBuV/m -13.01 dB Pass
9.503 GHz 37.11 dBuV/m 68.2 dBuVv/m -31.09 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 144

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5700 MHz
Test Date: 2019-01-10
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
11.399 GHz 49.33 dBuV/m 68.2 dBuVv/m -18.87 dB
Frequency RMS RMS Limit RMS Difference RMS Status
11.399 GHz 38.52 dBuV/m 54 dBuV/m -15.48 dB

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Index 142

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5700 MHz
Test Date: 2019-01-10
Note:
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Amplifier Research AT4560, Vertical

Measurement distance:

1 m converted to 3m

Index 141

Mode: TX; IEEE 802.11a; 6 Mbps; 5700 MHz
Test Date: 2019-01-10
Note:
FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Veertical Max Peak
80
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Electrical Field (dBuV/m)
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17G 18G 20G 21G 2G 23G 4G 5G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
22.806 GHz 39.49 dBuV/m 68.2 dBuVv/m -28.71 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5745 MHz
Test Date: 2019-01-24
Note:
Index 162
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.039 GHz 49.07 dBuV/m 68.2 dBuV/m -19.13 dB Pass
3.83 GHz 51.61 dBpVv/m 68.2 dBpv/m -16.59 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1.039 GHz 47.75 dBuv/m 54 dBpV/m -6.25 dB Pass
3.83 GHz 40.42 dBuV/m 54 dBuV/m -13.58 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Index 165

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5745 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.187 GHz 40.67 dBuV/m 68.2 dBuVv/m -27.53 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5745 MHz
Test Date: 2019-01-24
Note:
Index 172
140 FCC 15.407 U-NII-3 PK = FCC 15.407 U-NII-3 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.379 GHz 48.99 dBuV/m 68.2 dBuVv/m -19.21 dB Pass
7.66 GHz 57.04 dBpVv/m 68.2 dBuVv/m -11.16 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.379 GHz 37.02 dBpv/m 54 dBpV/m -16.98 dB Pass
7.66 GHz 49.9 dBuV/m 54 dBuV/m -4.1dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:
Measurement distance:
Mode:

Test Date:

Note:

FCC 15.407 U-NII-3 PK
140

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m
TX; IEEE 802.11a; 6 Mbps; 5745 MHz
2019-01-24

= FCC 15.407 U-NII-3 RMS —— RBW: 1 MHz, Vertical Max Peak
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Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5745 MHz
Test Date: 2019-01-24
Note:
Index 166
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
a0l
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
11.488 GHz 47.99 dBuV/m 68.2 dBuVv/m -20.21 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Project number:

GOM-1810-7783

Index 167

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5745 MHz
Test Date: 2019-01-24
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
a0l
70 f
65
E
3 60
3
3 5% —— =
5 f
w 45 B (ﬁ " AM’MM ,
mWwMWW NWW‘WMM
s
0
25 g
8G 9G 10G "G 12G 13G 14G 15G 16G 17G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
11.488 GHz 47.77 dBuV/m 68.2 dBuVv/m -20.43 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Amplifier Research AT4560, Horizontal

Measurement distance:

1 m converted to 3m

Index 188

Mode: TX; IEEE 802.11a; 6 Mbps; 5745 MHz
Test Date: 2019-01-24
Note:
FCC 15407 PK === FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01
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Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Amplifier Research AT4560, Vertical

1 m converted to 3m

TX; IEEE 802.11a; 6 Mbps; 5745 MHz
2019-01-24

FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Vertical Max Peak
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Index 200

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5755 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Index 203

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5755 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.499 GHz 38.99 dBuV/m 68.2 dBuVv/m -29.21.dB Pass
1.581 GHz 40.71 dBuV/m 68.2 dBuV/m -27.49 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:
Measurement distance:
Mode:

Test Date:

Note:

FCC 15.407 U-NII-3 PK
140

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

3m

TX; IEEE 802.11n; 40 Mhz; MCSO0; 5755 MHz
2019-01-24

= FCC 15407 U-NI-3 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.445 GHz 46.88 dBuV/m 68.2 dBuVv/m -21.32.dB Pass
7.673 GHz 54.38 dBpV/m 68.2 dBuV/m -13.82 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.445 GHz 36.4 dBuV/m 54 dBuV/m -17.6 dB Pass
7.673 GHz 47.65 dBuV/m 54 dBuV/m -6.35 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:
Measurement distance:
Mode:

Test Date:

Note:

FCC 15.407 U-NII-3 PK
140

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m

TX; IEEE 802.11n; 40 Mhz; MCSO0; 5755 MHz
2019-01-24

= FCC 15407 U-NI-3 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance:

1 m converted to 3m

Index 198

Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5755 MHz
Test Date: 2019-01-24
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

1 m converted to 3m

Index 199

Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5755 MHz
Test Date: 2019-01-24
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 232 of 258



<& eurofins

Product Service

Spurious emissions according to FCC 15.407

Index 193

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5755 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Product Service

Spurious emissions according to FCC 15.407

Index 192

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5755 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5785 MHz
Test Date: 2019-01-24
Note:
Index 170
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
1.039 GHz 48.47 dBuV/m 68.2 dBuVv/m -19.73 dB Pass
3.857 GHz 51.67 dBpVv/m 68.2 dBuVv/m -16.53 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1.039 GHz 47.16 dBuV/m 54 dBpV/m -6.84 dB Pass
3.857 GHz 41.26 dBuV/m 54 dBuV/m -12.74 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.407

Index 176

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5785 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5785 MHz
Test Date: 2019-01-24
Note:
Index 175

140 FCC 15.407 U-NII-3 PK = FCC 15.407 U-NII-3 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
5.39 GHz 49.2 dBuV/m 68.2 dBuVv/m -19 dB Pass
7.713 GHz 57.7 dBpv/m 68.2 dBuVv/m -10.5dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.39 GHz 35.43 dBpv/m 54 dBpV/m -18.57 dB Pass
7.713 GHz 51.43 dBuV/m 54 dBuV/m -2.57 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5785 MHz
Test Date: 2019-01-24
Note:
Index 174
FCC 15.407 U-NII-3 PK = FCC 15.407 U-NII-3 RMS —— RBW: 1 MHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC 15.407

Index 169

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5785 MHz
Test Date: 2019-01-24
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
11.57 GHz 53.69 dBuV/m 68.2 dBuVv/m -14.51 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
11.57 GHz 42.08 dBuVv/m 54 dBuV/m -11.92 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

GOM-1810-7783

1 m converted to 3m

Index 168

Mode: TX; IEEE 802.11a; 6 Mbps; 5785 MHz
Test Date: 2019-01-24
Note:

85 FCC 15407PK == FCC 15407RMS  ——— RBW: 1 MHz, Veertical Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
11.571 GHz 51.96 dBuV/m 68.2 dBuVv/m -16.24 dB
Frequency RMS RMS Limit RMS Difference RMS Status
11.571 GHz 40.72 dBuV/im 54 dBuV/m -13.28 dB

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Amplifier Research AT4560, Horizontal

Measurement distance:

1 m converted to 3m

Mode: TX; IEEE 802.11a; 6 Mbps; 5785 MHz
Test Date: 2019-01-24
Note:
Index 187
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Spurious emissions according to FCC 15.407

Index 190

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5785 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5795 MHz
Test Date: 2019-01-24
Note:
Index 207
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.038 GHz 46.47 dBuV/m 68.2 dBuVv/m -21.73 dB Pass
3.866 GHz 43.52 dBuv/m 68.2 dBuVv/m -24.68 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.407

Index 204

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5795 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
1.581 GHz 40.31 dBuV/m 68.2 dBuVv/m -27.89 dB Pass
3.76 GHz 39.43 dBuV/m 68.2 dBuV/m -28.77 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

FCC 15.407 U-NII-3 PK

140

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF
Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC
Schwarzbeck BBHA 9120D, Horizontal

3m

TX; IEEE 802.11n; 40 Mhz; MCSO0; 5795 MHz

2019-01-24

= FCC 15407 U-NI-3 RMS

—— RBW: 1 MHz, Horizontal Max Peak

Index 206

130

120

110

100

8

Electrical Field (dBuV/m)
8

60 .
* U o M :
50 [ | ot l
r M A T PR s
20y R ST
F A
0+
ok
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.351 GHz 46.59 dBuV/m 68.2 dBuVv/m -21.61 dB Pass
7.727 GHz 56.1 dBuV/m 68.2 dBuV/m -12.1dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.351 GHz 36.29 dBuV/m 54 dBuV/m -17.71 dB Pass
7.727 GHz 50.26 dBuV/m 54 dBuV/m -3.74 dB Pass
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Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5795 MHz
Test Date: 2019-01-24
Note:
Index 205
140 FCC 15.407 U-NII-3 PK = FCC 15.407 U-NII-3 RMS —— RBW: 1 MHz, Vertical Max Peak
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Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Index 197

Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5795 MHz
Test Date: 2019-01-24
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

1 m converted to 3m

Index 196

Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5795 MHz
Test Date: 2019-01-24
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.407

Index 194

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Amplifier Research AT4560, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5795 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1810-7783-TFC407WF-V01
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Spurious emissions according to FCC 15.407

Index 195

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11n; 40 Mhz; MCSO0; 5795 MHz
Test Date: 2019-01-24
Note:
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5825 MHz
Test Date: 2019-01-24
Note:
Index 181
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak

80

70
—~ 60 ||
: 1
Z L
3
B 50—t
* 2
n |
8 A
= A Ll “ K
w 40

i |
30
20
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.038 GHz 48.12 dBuV/m 68.2 dBuVv/m -20.08 dB Pass
3.885 GHz 45.65 dBuvV/m 68.2 dBuVv/m -22.55 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01
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Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5825 MHz
Test Date: 2019-01-24
Note:
Index 182
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.187 GHz 40.88 dBuV/m 68.2 dBuVv/m -27.32.dB Pass
1.499 GHz 41.92 dBuv/m 68.2 dBuVv/m -26.28 dB Pass
2.5 GHz 36.3 dBpVv/m 68.2 dBpv/m -31.9dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
1.187 GHz
1.499 GHz
2.5 GHz 26.37 dBpv/m 54 dBpV/m -27.63 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5825 MHz
Test Date: 2019-01-24
Note:
Index 180
140 FCC 15.407 U-NII-3 PK = FCC 15.407 U-NII-3 RMS —— RBW: 1 MHz, Horizontal Max Peak
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.447 GHz 52.27 dBpuV/m 68.2 dBuVv/m -15.93 dB Pass
6.087 GHz 62.48 dBpVv/m 68.2 dBuVv/m -5.72 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
5.447 GHz 39.55 dBpv/m 54 dBpV/m -14.45 dB Pass
6.087 GHz 48.05 dBuV/m 68.2 dBuVv/m -20.15 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:
Measurement distance:
Mode:

Test Date:

Note:

FCC 15.407 U-NII-3 PK
140

GOM-1810-7783

Panasonic Industrial Devices Europe GmbH
Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
ENWF9201A1EF

Eurofins Product Service GmbH

Charline Graf

Tnom: 23°C, Vhom: 3.3 VDC

Schwarzbeck BBHA 9120D, Vertical

3m
TX; IEEE 802.11a; 6 Mbps; 5825 MHz
2019-01-24

= FCC 15.407 U-NII-3 RMS —— RBW: 1 MHz, Vertical Max Peak

Index 183
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
5.007 GHz 43.89 dBuV/m 68.2 dBuVv/m -24.31.dB

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5825 MHz
Test Date: 2019-01-24
Note:
Index 184
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
10.95 GHz 43.3 dBuV/m 68.2 dBuVv/m -24.9dB Pass
11.648 GHz 48.47 dBuV/im 68.2 dBuV/m -19.73 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Index 185

Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5825 MHz
Test Date: 2019-01-24
Note:
85 FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
11.04 GHz 43.69 dBuV/m 68.2 dBuVv/m -24.51 dB Pass
11.649 GHz 50.69 dBuV/m 68.2 dBuV/m -17.51 dB Pass

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.407

Project number:

GOM-1810-7783

Applicant: Panasonic Industrial Devices Europe GmbH

EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF

Test Site: Eurofins Product Service GmbH

Operator: Charline Graf

Test Conditions: Tnom: 23°C, Vhom: 3.3 VDC

Antenna: Amplifier Research AT4560, Horizontal

Measurement distance:

Mode:
Test Date:
Note:

1 m converted to 3m
TX; IEEE 802.11a; 6 Mbps; 5825 MHz
2019-01-24

FCC 15407PK == FCC 15407RMS = ——— RBW: 1 MHz, Horizontal Max Peak

Index 186
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Frequency (Hz)

%G 265G

Test Report No.: GOM-1810-7783-TFC407WF-V01

Eurofins Product Service GmbH
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Product Service

Spurious emissions according to FCC 15.407

Project number: GOM-1810-7783
Applicant: Panasonic Industrial Devices Europe GmbH
EUT Name: Wi-Fi Dual Band 2.4/5 GHz and Bluetooth Module
Model: ENWF9201A1EF
Test Site: Eurofins Product Service GmbH
Operator: Charline Graf
Test Conditions: Tnom: 23°C, Vnom: 3.3 VDC
Antenna: Amplifier Research AT4560, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; IEEE 802.11a; 6 Mbps; 5825 MHz
Test Date: 2019-01-24
Note:
Index 191
FCC 15.407 PK = FCC 15.407 RMS —— RBW: 1 MHz, Vertical Max Peak
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